2500HL_EU_FL(AC02165) TRACTOR

Parts Catalogue

W TyYm



GROUP NO

G. ENGINE
A01_007
A02_005
A03_004
A04_005
A05_005
A06_004
AQ07_005
A08_005
A09_006
A10_008
A11_007
A12_014
A13_005
A14_003
A16_003
A17_012
A18_010
A19_010
A20_010
A21_004
A23_009
A25_002
A26_005
A27_005
A28_001
A29_005
A30_003
A31_007
A32_003
A33_013
A35_002
A36_004
A37_001
A38_009

CONTENTS

GROUP NAME

CYLINDER BLOCK

DRIVE PULLY

CRANK SHAFT PULLEY
GLOW PLUG ASS'Y OPTION
CRANK SHAFT ASS'Y OPTION
BREATHER OPTION
CAMSHAFT

ALTERNATOR

COOLING WATER PUMP
COOLING FAN SPACER
INJECTOR

FUEL INJECTON

PLUMBING, FUEL

FUEL FILTER BRACKET

FUEL FILTER ASS'Y OPTION
INTAKE MANIFOLD ASS'Y OPTION
FLYWHEEL

FLYWHEEL HOUSING

HEAD, CYLINDER

HEAD COVER
TURBOCHARGER SUPPORT ASS'Y OPTION
OIL JET ASS'Y OPTION
COOLER, ENGINE OIL

OIL PAN ASS'Y OPTION
PUMP, LUBRICATING OIL
FILTER, LUBRICATING OIL
FRONT GEAR ACCESSORY DRIVE
PISTON

LEVER, LOCKER

EXHAUST MANIFOLD

IDLE GEAR

COVER, FRONT GEAR
BALANCE ASS'Y

GAUGE, OIL LEVEL

PAGE

10
12
14
16
18
20
22
24
26
28
30
33
35
37
39
41
43
45
47
49
51
53
55
57
59
61
63
65
67
69
71
73



CONTENTS

GROUP NO GROUP NAME
G. ENGINE
A39_001 OIL FILLER CAP
A40_003  LIFT ASS'Y OPTION
A41_001 COMP,DRIVE PULLEY ASS'Y OPTION
A42_003 MOTER, STARTIONS
A43_001 DPF SUPPORT OPTION
A44 006 DPF MOUNTING OPTION
A45_004 DPF
A48 006  V-BELT
A56_001 LOOSED PARTS
B. ENGINE ACCESSORIES
BO1010  FUEL TANK
BO1032  FUEL LINE
B02020  RADIATOR
B02040  WATER PIPE
B02050  AUXILIARY COOLANT TANK
BO3010  AIR CLEANER
B0O3031 MUFFLER
BO5010M  ACCELERATION SYSTEM
C. CLUTCH, BREAK, LEVER
C01010  CLUTCH DISC
C01030  CLUTCH PADAL
C02010  BRAKE PEDAL
C02030  BRAKE ROD
C02064  SIDE BRAKE
C03010  HST PEDAL
C04000M  LEVER&PEDAL ASS'Y
C04040M  DIFF. LOCK PEDAL
D. HYDRAULIC
D01010  HYDRAULIC PUMP
D01011  HYDRAULIC OIL LINE
D01012  HYDRAULIC OIL LINE/DELIVERY
D02010  STEERING WHEEL
D02011  STEERING MOUNTING
D02020  STEERING VALVE

PAGE

75
77
79
81
83
85
87
89
91

93
95
97
99
101
103
105
107

109
111
113
115
117
119
121
123

125
127
129
131
133
135



CONTENTS

GROUP NO GROUP NAME
D. HYDRAULIC
D02030  PST HOSE
D02041  PST COVER
E. FRONT AXLE
EO1010  FRONT AXLE CASE
EO1030  GEAR CASE, FRONT AXLE
E01030-1 GEAR CASE, FRONT AXLE
E0O1040  FRONT DIFFERENTIAL
EO1050  BEVEL GEAR
E01070  FRONT DRIVE SHAFT
EO1080  TIE ROD
F. TRANSMISSION
FO1010  CLUTCH HOUSING
FO01020B  TRANSMISSION CASE
FO1040  REAR AXLE CASE
FO1070  DIFFERENTIAL GEAR CASE
F02020  CLUTCH SHAFT
FO2090  CENTER FRAME
FO2110B  PROPELLER SHAFT- HST
FO02120B  FRONT SHAFT- HST
FO02130B  HYDRAULIC OIL LINE, CLUTCH- HST
FO3010B  MAIN SHIFT DRIVE SHAFT- HST
FO3040B  (RANGE SHIFT DRIVE SHAFT)- HST
FO5020  REAR DIFFERENTIAL
FO6000  REAR AXLE ASSY
FO7030B  PTO DRIVE SHAFT- HST
FO7070B  PTO SHAFT- HST
FO7080B  MID PTO- HST
FO7090  NEUTRE HOLDER LINK- HST
FO08022  RANGE GEAR SHIFT FORK
FO8040B  4WD FORK- HST
FO8050  DIFFERENTIAL LOCK SHIFT FORK
FO8060B  PTO GEAR SHIFT FORK- HST
F10020  LIFT ARM
F10064  POSITION CONTROL LEVER

PAGE

137
139

141
143
145
147
149
151
153

155
157
159
161
163
165
167
169
171
173
175
177
179
182
184
186
188
190
192
194
196
198
200



CONTENTS

GROUP NO GROUP NAME
F. TRANSMISSION

F10080  HYD VALVE

F10090  FEED BACK LEVER- POSITION

F10120A  REAR SCV(2PORT)

F10160H HYDRAULIC OIL LINE
F11070  DIFFERENTIAL LOCK LEVER- HST
F11080  FRONT WHEEL DRIVE LEVER

G. SHEET METAL, CABIN

G01020  BONNET
G01060  FIXED BRACKET, BONNE
G01080  BRACKET, FRONT AXLE
G04020  DASHBOARD
G04060  SUB STEP
G04070  DRIVER'S SEAT
G04071  FLOOR SEAT

G04083M  LEVER GUIDE
G04090  FENDER
G04093  FENDER STAY

G04120-A  ROPS
G05020  TOP LINK
G05030  LOWER LINK
G05050  LIFT LINK

G05054-A CHECK CHAIN
G05070  DRAW BAR
G05090 PTO COVER

H. ELECTRICALS, HARNESS

HO01030  BATTERY
H02010  HEADLIGHT
H02022  COMBINATION LAMP/RR
H02050  TURN INDICATOR
H03040  MAIN HARNESS
HO4051  SWITCH/DASHBOARD
H04054  SWITCH/BRAKE

HO04060M  ELETRIC APPARATUS

|. WEIGHT, TOOLS, TIRE

PAGE

202
204
206
208
210
212

214
216
218
220
222
224
226
228
230
232
234
236
238
240
242
244
246

248
250
252
254
256
258
260
262



GROUP NO

|. WEIGHT, TOOLS, TIRE
101010  WEIGHT
102010  TOOL BOX
103020 LABEL

CONTENTS

GROUP NAME

PAGE

264
266
268



-7 -

A01_007

AT100N4-ETR_5
(AB00400)

CYLINDER BLOCK

Year/Month

2023-01-17

11

17

12

=
14

16

11

10

15

16




-8 -

A01 —007 Year/Month
ATTOONA-ETR S CYLINDER BLOCK
(AB00400) 2023-01-17
= FEH= R =49 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 [EA00004707B HEIHEEXEE CYLINER BLOCK ASS'Y OPTION 1
1 | EA00004707A HEIHEEXEE CYLINER BLOCK ASS'Y OPTION 1
2 |HRAO103100A9 |HZIHEZZT(A2300)  |BLOCK ASSY, CYLINDER 1
3 |HRAO0103101F0 HIUGEE BLOCK, CYLINDER 1 | NONE
3 |HRA0103101B0 |&EZIHEE BLOCK, CYLINDER 1 | NONE
3 |HRAO103101EO HIUGQEE BLOCK, CYLINDER 1 | NONE
3 |HRA0103101HO |&EZIHEE BLOCK, CYLINDER 1 | NONE
3 |HRA0103101D0 |&ZIHEE BLOCK, CYLINDER 1 | NONE
3 |HRA0103101C0 |HMEBIHEE BLOCK, CYLINDER 1 | NONE
4 [HRA0100102B3 [HI{& (1) CAP,MAIN BEARING 1
5 |HRA0100103B3 |HIO{&ZH(2) CAP,MAIN BEARING 4
6 [HRA0100104A4 |SEMH|OZTH) SCREW,HEXFLANGEHEADCAP 10 | M12X1.5X75
6 |HRA0100104B4 EEMHIE) SCREW,HEX FLANGE HEAD CAP 10 [M12X1.5
7 122351-030010 Azglhl PIN, SPRING (3-01) 1 [D3X10
8 |HRUO100105A3 |BA|(Z=) BUSH, CAM SHAFT 1
9 |27241-300000 HAHE21 30 PLUG (D30) 8 |D30XT1.6
10 [HM23030000A4 |E21(E53|H) PLUG 1 [NPTF1”
11 |HTO1010300A4  [ElolZl S22 (PT 174" PLUG PIPE 3 |PT 1/4"
11 |HRAO100108A4 |576,ALLE2 112 PLUG,EXPANSION 3
12 |27231-500000 HAIEE 2 50 PLUG,EXPANSION 1 [D50XT2.0
13 |23871-010000 HolmEe1 PLUG 1 [PT1/8
14 |23871-020000 Bl O|HZ2{1(PT1/4) Plug, Pipe 1 [PT1/4
15 | HRAO100800A4 |H(2Y) PIN,OIL 1
16 |HRA0201100A4 |3 T PIN,GUIDE 2
17 |HRT0300500A4 |23 PLUG,EXPANSION 1 |D10




-9-

A02_005

AT100N4-ETR_5
(AB00400)

DRIVE PULLY

Year/Month

2023-01-17




-10 -

A02_005

Year/Month
AT100N4-ETR_5 DRIVE PULLY
(AB00400) 2023-01-17
Wl REHS = = 22| B
(NO)|  (PART NO) (PART NAME) (PART NAME) Qv (SPEQ) (REMARK)
HRUO140100A3 |V-E2| V-PULLEY 1




-11 -

A03—004 Year/Month
ATOONAETR 5 CRANK SHAFT PULLEY
(AB00400) 2023-01-17
4
1




=12 -

A03—004 Year/Month
AT T0ONA-ETR 5 CRANK SHAFT PULLEY
(AB00400) 2023-01-17
wd|  REWS Zq Zqy i H) 1
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 |HRU0020100C2 |V-EZ|AHIx) PULLEY, CRANKSHAFT 1
17 |HRUO0020100B2 V-Z2| - A2300 EHEE PULLEY,CRANKSHAFT 1
2 | HRAO800800A4 HetM(VEL) WASHER,PLAIN 1 |T8.0
3 | HH09090000A4 EEWV-EL)) SCREW,HEXFLANGEHEADCAP 1 |M14X1.5X30
4 [22512-070140 230,ALLZ2t0| Y7|0|(7%7*14) KEY, SLIDING (07-14) 1 | 7X7X14




- 13 -

A04_005

AT100N4-ETR_5
(AB00400)

GLOW PLUG ASS'Y OPTION

Year/Month

2023-01-17




- 14 -

A04_005

. Year/Month
ATTOONA-ETR S GLOW PLUG ASS'Y OPTION
(AB00400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HK15170000A4 o gs81 GLOW PLUG 4
2 [HAO0000920A Hi M H HARNESS H 1
HRA1801300A4 |AHYEHOIEE2{1) CONNECTORELECTRICAL 1 1120




- 15 -

A05_005

AT100N4-ETR_5
(AB00400)

CRANK SHAFT ASS'Y OPTION

Year/Month

2023-01-17




- 16 -

(LOWER)

AOS—OOS Year/Month
ATT0ONA-ETR 5 CRANK SHAFT ASS'Y OPTION
(AB00400) 2023-01-17
28| BHEUHD Z 9 E g + H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)
1 |EAO00004512A AW I=XT CRANKSHAFT ASS'Y 1
2 |HRAO800101EO 3= CRANKSHAFT 1
2 |HRA0800101D0 |IWHIAH CRANKSHAFT 1
3 [22512-070140 230,ALLZ2t0|Y7|0|(7%7*14) KEY, SLIDING (07-14) 1
4 |HRAO0800200A3 |[229ALLZAEA7|O GEAR,CRANK SHAFT 1
5 | HRAO800400A3 HEHATLZT|0(A) GEAR,BALANCERDRIVEN 1
6 |24190-080002 a471/4 Ball, Steel 1
7 |HRAO100201A3 233,ALL, Ol I 0] & (&) BEARING,MAIN (UPPER) 5
8 |HRAO0100202A3 234,ALL, Ol 21 0] & (3 BEARING,MAIN (LOWER) 5
9 |HRAD100301A3  |236ALL 222801 weeem 2
10 | HRAO100302A3 237 AL A 2|~ EH]0{ 2(h THRUST BEARING, CRANKSHAFT >




- 17 -

A06—004 Year/Month

ATOONAETR 5 BREATHER OPTION
(AB00400) 2023-01-17




- 18 -

A06—004 Year/Month
A1100N4-ETR 5 BREATHER OPTION
(AB00400) 2023-01-17
o REHS 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
HRA0404100C3 HE|HzA HOSE, BREATHER 1
HRA0404100D3 HE|HzA HOSE, PLAIN
23080-021000 2447202322, 522U = CLAMP,VBAND 2




-19 -

A07_005

AT100N4-ETR_5
(AB00400)

CAMSHAFT

Year/Month

2023-01-17




- 20 -

A07—005 Year/Month
AT100N4-ETR_5 CAMSHAFT
(AB00400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HH08060000B4 246,ALLENH TAPPET, VALVE 8
2 |HRAO0700200B4 247 ALLZEAZE ROD,PUSH 8
3 | EA00006025A M=xzh CAM SHAFT ASS'Y 1
4 | EA00005922A HZ5(T5_4A) CAMSHAFT(TS_4A) 1
5 |HRAO0700302A3 250,ALLZA=7]04 GEAR,CAMSHAFT 1
6 |22512-070140 230,ALL,Z210|Y7|0|(7+7+14) KEY, SLIDING (07-14) 1 | 7X7X14
7 |HRAO0700304A4 AHAEH|OE (?:*.l —f—) Bearing, Camshaft Thrust 1
8 |26106-080202 SZEMXEBE SQR FLANGE BOLT 2 | M8XP1.25X20




=21 -

A08—005 Year/Month
A1100N4-ETR_5 ALTERNATOR
(AB00400) 2023-01-17
1




22 -

A08—005 Year/Month
A1100N4-ETR_5 ALTERNATOR
(AB00400) 2023-01-17
a4  2EHS = o + 74 Hinl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | EA00004190B ERa B ALTERNATOR ASS'Y(12V-70A) 1
2 |26106-081052 SZEH SCREW,HEXFLANGEHEADCAP 1 | M8X1.25X105
3 [HN21240000A4 |2O|A SPACER ALTERNATOR 1 |D8.3XD15.3
4 122137-080000 QtAM8 WASHER, PLAIN (& 08) 1 |M8
5 122217-080000 A= WASHER, SPRING (& 08) 1 |M8
6 |26716-080002 SZ4HE NUT,HEX (D8) 1 |M8xP1.25
7 [RR15170000A4 QtA 85 3.2 WASHER 8.5X20X3.2 1 1T3.2x20x20
8 |26013-080302 FINAESLZE HEX BOLT W/WASHER 1 | M8XP1.25X30




- 23 -

Year/Month

2023-01-17

COOLING WATER PUMP

A09_006

AT100N4-ETR_5

(AB00400)




- 24 -

A09—006 Year/Month
AT100N4-ETR 5 COOLING WATER PUMP
(AB00400) 2023-01-17
=4 REHD £ 9 9 2 T4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 | EA00005801B WZtm o Xt WATER PUMP ASS'Y 1
2 124341-000280 446,ALL,0-S-28 O-RING, FIX (®28) 1 [S28
3 [HRA1200200B3 |IjZ(CWPHHLZ) GASKET, WATER PUMP 1 |T0.5
3 |HRA1200200A3 |'d2Zta= HI JtAZ GASKET WATERPUMP 1 |T05
4 |EA00004306B HEZX™EHE I BRACKET, ALTERNATOR 1 (160
5 [26106-080602 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 1 [M8XP1.25X60
6 [26106-080552 SLA4EUXEE HEX FLANGE BOLT (D80) 3 | M8XP1.25X55
7 |HK10030000A3 |260,ALL A2 AEH THERMOSTAT 1
8 |HA10670000B4 | MW EZAEH 7 FtAZ GASKET,THERMOSTAT 1 |T0.5
8 |HA10670000C4 |HHIHZ GASKETWATER PUMP 1 [T0.5
9 [HC09160000B4 (A HAELE) COVER, THERMOSTAT 1
10 [26106-080182 444 ALLEHX|EE SCREW,HEXFLANGEHEADCAP 2
11 |HH12190000A3 |=MAM WATER TEMP SENSOR 1
12 |23414-100014 Sij PACKING,COPPER 1 [M10
13 |23414-160000 Sij WASHER,SEALING 1 [M16
14 |HH12210000A3 | 4llA{(0fl 01 5] H) SENSOR 1
15 | FLW5110000B3 |T-&RQE T-JOINT 1
16 |26736-160002 E=NUT HEXNUT 1 |M16XP1.5
17 | FLW5100000A3 |T-ZRQE T-Joint 1
18 |HRC1204000B4 |Z=CQIE PT 1/4 NIPPLE, PLAIN PIPE 1 |D13.8XT2.3
18 |HRC1204000C4 |Z=QIE PT 1/4 JOINT, PT 1/4 1 [D13.8XT2.3




- 25 -

Year/Month

A10_008
ATOONAETR 5 COOLING FAN SPACER
(AB00400) 2023-01-17

e hay
-
o i,
7 e T,
- e i
£ 2P T
o, _..{"" : = tin
& A e L
i FA A
F s
A/
lr.:‘?’- Fris s A
Ny 'i
HE VN
id 0ils
(¥ Hii
if B
(T Fz1 7 i ;
S P
IR ER
.-\\_ ":.' \-. A - = T
P | Y ~ ¢
\;\ . =
=3
. %
i,
&
-,
Y
b ",
2
&
~




- 26 -

AT 0—008 Year/Month
RS COOLING FAN SPACER
(AB00400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | EAOO004571A A0 O A (1B 2F2ll) COOLING SYSTEM 1
2 |26106-080302 FLEUHXEE HEX BOLT, FLANGE 4 | M8XP1.25X30




- 27 -

A11_007

AT100N4-ETR_5
(AB00400)

INJECTOR

Year/Month

2023-01-17




- 28 -

Al 1—007 Year/Month
A1100N4-ETR_5 INJECTOR
(AB00400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO)[  (PART NO) (PART NAME) (PART NAME) @Qm (SPEC) (REMARK)
1 | EA00000642A HBEAME R (LTI INJECTOR 4
1 | EA00000642B AR EArEE X INJECTOR 4
2 |HRA0405000A4 |=ZAL0|A SPACER, FUEL INJECTOR 4 (Tos8
3 |HRA0404900A4  |464ALLEHE(=F) SEAL,INJECTOR 4 |T15




- 29 -

A12_014

AT100N4-ETR_5
(AB00400)

FUEL INJECTON

Year/Month

2023-01-17




- 30 -

Al 2—014 Year/Month
ATTOONA-ETR S FUEL INJECTON
(AB00400) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 |EA00002882B AZEAIEHZI X3 FUEL INJECTION PUMP 1
1 |EA00002882A AZEAIEHI XS - E21 | FUEL INJECTION PUMP 1
2 [24311-000500 og O-RING, DYNAMIC (®50) 1 | P50
3 |HRA070080DC3 |PEEAHHZI|Of GEAR FUEL PUMP 1
3 |HRA070080DB3 |¥{EEAHHZ7|Of GEAR FUELPUMP 1
4 [22217-120000 ATEQIM WASHER, SPRING (® 12) 1 [M12
5 [26716-120002 295ALLSZHE HEXA NUT295 1 [M12X1.75
6 |26367-080002 259, FLEUXHE HEX FLANGE NUT (08) 4 [M8XP1.25
7 |HRA130020DA4 [296,A202322 VEX|X| 22t3l(A) BRACKET(B),PUMP 1 |T45
7 |HRA130020DB4 |VEX|X|EEZ(A) BRACKET,PUMP 1 (T45
8 [HRA130030DA4 |297,A202322 VEX|X| E2}2U(B) BRACKET(A),PUMP 1 |T45
8 |HRA130030DB4 |VEX|X|E2}7(B) BRACKET,PUMP 1 (T45
9 |26116-100162 |LEZE SCREW,HEXAGONHEADCAP 2 [|M10X1.5X16
10 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 1 | M8XP1.25X16
11 | EAOO004970A S3-HAMIH LEVER, HOOK,ACCEL 1
11 | EAO0004970B S3-HAMH LEVER, HOOK,ACCEL 1
12 | EAOOO06027A M I E (A2 HY) SUPPORT(ACCELERATOR LEVER) 1 |T4.0
12 | EA00006027B M I E (A2 HY) SUPPORT(ACCELERATOR LEVER) 1 |T4.0
13 |HRA1300702A9 |78 d PIN 1
14 | EA0O0002103A | PIN 1 [N4
15 [22272-000050 EEAHElD RING, CIRCLIP (® 05) 1 D5
16 |26116-080162 FU=E SCREW,HEXAGONHEADCAP 1 |M8X1.25X16
17 | EAOO003768A oA MM PICKUP SENSOR 1




- 31 -

Al 3—005 Year/Month
ATTOONA-ETR 5 PLUMBING, FUEL
(AB00400) 2023-01-17
3
4
9
10
L 2
6
5
1
8
11 14
12

13

14




- 32 -

Al 3—005 Year/Month
ATTOONA.ETR 5 PLUMBING, FUEL
(AB00400) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |HRA150050DB0  |299,A202322,1 2 u}0| == FH(A) PIPE ASSY, FUEL SUPPLY A 1

1 [HRA150050DCO |9 =IO|=XRTHA) TUBE,INJECTOR FUEL SUPPLY 1

1 |HRA150050DB0 299,A202322, A B0} 0| Z X 3H(A) PIPE ASSY, FUEL SUPPLY A 1

1 |HRA150050DB0  |299,A202322,1 2 0} 0| == FH(A) PIPE ASSY, FUEL SUPPLY A 1

2 [HRA150060DB0  |300A202322 ¢ &10| =X 3t(B) PIPE ASSY, FUEL SUPPLY (B) 1

2 [HRA150060DB0  |300A202322 ¢ &10| =X 3t(B) PIPE ASSY, FUEL SUPPLY (B) 1

2 |HRA150060DC0 | Z2I}O|ZZxTH(B) TUBE,INJECTOR FUEL SUPPLY 1

2 [HRA150060DB0 |300A202322 ¢ &10| = x3t(B) PIPE ASSY, FUEL SUPPLY (B) 1

3 [HRA150070DCO | ¥ ZutO|ZZ=BHC(Q) TUBE,INJECTOR FUEL SUPPLY 1

3 [HRA150070DB0O 301,A202322, 1 2 IHO| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

3 [HRA150070DB0O 301,A202322, 1 2 IHO| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

3 [HRA150070DB0O 301,A202322, 1 2 IHO| X EH(C) PIPE ASSY, FUEL SUUPLY C 1

4 |HRA150080DB0  |302,A202322,¢1 2 0t0| Z=zx3H(D) PIPE ASSY, FUEL SUPPLY D 1

4 |HRA150080DC0O |¥ =z mjo|=x3HD) TUBE,INJECTOR FUEL SUPPLY 1

4 |HRA150080DB0 302,A202322, 91 2 It O| X 8H(D) PIPE ASSY, FUEL SUPPLY D 1

4 |HRA150080DB0  |302,A202322,¢1 2 0t0| = zx3H(D) PIPE ASSY, FUEL SUPPLY D 1

5 | HK13450000A4 SZI™MHE NUT,REGULARHEXAGON 4 |M12X1.5
5 | HK13450000A4 SZI™HHE NUT,REGULARHEXAGON 4 |M12X1.5
5 | HK13450000A4 SLZNMHE NUT,REGULARHEXAGON 4 |M12X1.5
5 | HK13450000A4 S22y Lﬂ E NUT,REGULARHEXAGON 4 |M12X1.5
6 |HK13440000A4 306,ALL I Z(Z QI E)(QFFA) GASKET,FUELMANIFOLD 4

6 | HK13440000A4 306,ALL I Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

6 |HK13440000A4 306,ALL I Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

6 |HK13440000A4 306,ALL T Z(Z QI E) QR A) GASKET,FUELMANIFOLD 4

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

7 |HRA1502700A4 |462ALLE2iZl1Z RUBBER,BRACKET 2

8 |HRA1502800B4 |EgjZlxt CLAMP,TUBE 2 [T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 2 [T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 11T32

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 11732

8 |HRA1502800A4 |Eefzlxt CLAMP,TUBE 11732

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

9 [HRA1500900D3 |E|GOto|==x3t PIPE ASSY, FUEL 1

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

9 |HRA1500900C3 Elqojo|zxgt PIPE ASSY, FUEL RETURN 1

10 [HRA1502600B4 HejZl(@=nto|m) BRACKET,PIPE 1

10 [HRA1502600B4 HejZl(@=nto|m) BRACKET,PIPE 1

10 |HRA1502600B4 | E2iZl(¢ 210l ) BRACKET,PIPE 1

10 |HRA1502600B4 | E2iZl(¢ 210l ) BRACKET,PIPE 1

11 [26367-060002 ZHAHE Nut, Hexa (®6) 2 |M6XP1.0
11 [26367-060002 EHXHE Nut, Hexa (®6) 2 |M6XP1.0
11 [26367-060002 EHXHE Nut, Hexa (®6) 2 |M6XP1.0
11 [26367-060002 EUXHE Nut, Hexa (®6) 2 |M6XP1.0




- 33 -

AT 3—005 Year/Month
ATOONAETR 5 PLUMBING, FUEL
(AB00400) 2023-01-17
=¥ SEEHD =49 =49 1 H| 1
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
12 | HRA1502400C4 EOIE CONNECTOR, BANJO 1
12 | HRA1502400D4 XOIE CONNECTOR, BANJO 1
12 | HRA1502400B4 310,ALLZEQIE CONNECTOR,BANJO 1
12 | HRA1502400C4 EOIE CONNECTOR, BANJO 1
13 | EAOOO00700A ElfsA TUBE, FUEL DRAIN 1 [NONE
13 | EAOOO00700A ElfsA TUBE, FUEL DRAIN 1 [NONE
13 | EAOOO00700A ElfsA TUBE, FUEL DRAIN 1 [NONE
13 | EAOOO00700A ElfsA TUBE, FUEL DRAIN 1 [NONE
14 [EA00006187A Cobra2 #=Z(211) COBRA CLAMP 2




34 -

A14_003

AT100N4-ETR_5
(AB00400)

FUEL FILTER BRACKET

Year/Month

2023-01-17




- 35 -

A14_003 Year/Month
ATTOONA-ETR 5 FUEL FILTER BRACKET
(AB0O0400) 2023-01-17
28| BHEUHD g g 74 H| 21
(NO)[  (PART NO) (PART NAME) (PART NAME) @Qm (SPEC) (REMARK)

1 |[EA00005021B

FULE FILTER BRACTER ASS'Y

1 [EAO0005021A

|T: (T

HU £ HU

FULE FILTER BRACTER ASS'Y

2 |26106-080162

meirRire

Mk iuE

njgimim

=
|m

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16




- 36 -

A16_003

AT100N4-ETR_5
(AB00400)

FUEL FILTER ASS'Y OPTION

Year/Month

2023-01-17




-37 -

26367-100002

AT 6—003 ' Year/Month
ATTOONA.ETR 5 FUEL FILTER ASS'Y OPTION
(AB00400) 2023-01-17
el HEHS = z 3 +z| 4 B3
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 |[EAO0005318A =L FUEL FILTER 1
2 | EAO0000173A AR S AT HOSE, FUEL ASSY 1 |NONE
3 | EA00006188A Cobrag #=Z(313) COBRA CLAMP 2
4 NUT,HEXAGONFLANGE 2 |M10X1025




- 38 -

Al 7—01 2 ' Year/Month
ATI0ONA-ETR 5 INTAKE MANIFOLD ASS'Y OPTION
(AB00400) 2023-01-17
4
1
5




-39 -

Al 7—01 g INTAKE M ' Year/Month
ATTOONA.ETR 5 ANIFOLD ASS'Y OPTION
(AB00400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO)[  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 |HRC7000900A1 S7|0jLEE MANIFOLD, AR INTAKE 1
2 |HRA0500200B3 |IHZ(S7|OHLIZE) GASKET,INTAKE MANIFOLD 1 |Tos
2 |HRAO0500200A3 |E7|OfL|EE 7tAZ GASKET,INTAKE MANIFOLD 1 |T05
3 |26106-080302 FLEUHXEE HEX BOLT, FLANGE 4 | M8XP1.25X30
4 | HRAO404000A4  |597.A14172023, 21221 TUBE,BREATHER 1 [D17.3xT23
5 |26367-080002 259, FLEUXHE HEX FLANGE NUT (®8) 1 |M8XP1.25




- 40 -

A18_010

Year/Month
AT100N4-ETR_5 FLYWHEEL
(ABO0400) 2023-01-17
1
4




- 41 -

22312-080160

o
gl

PIN, DOWEL (8-16)

D8X16

Al 8—01 0 Year/Month
A1100N4-ETR_5 FLYWHEEL
(AB0O0400) 2023-01-17
= HEE4Hs =3 =49 =2 4 H| 0
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | EAOOO05604A Eztolg =g(v5) FLYWHEEL ASS'Y 1
2 | EA00005605A E2tol = (v5) FLYWHEEL 1
3 | HA07070000A2 217|0 RING GEAR FLYWHEEL 1
4 |HRC0801000A4 |[311,ALLEEIO|EEE SCREW,HEXAGONHEADCAP 6 |M10X1.25X35
5 1
6 1

24104-063024

=H & 6302UU

BALL BEARING (#6302UU)




- 42 -

A19_010

AT100N4-ETR_5
(AB00400)

FLYWHEEL HOUSING

Year/Month

2023-01-17




- 43 -

Al 9—01 0 Year/Month
A1100N4-ETR 5 FLYWHEEL HOUSING
(AB00400) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 [HRC0300800A9 | UAISIRA Tt OIL SEAL HOUSE Ass'y 1
2 |HRA0301401B2 QUM A OILSEAL CASE 1
3 [HRC0300802A4 QLA OIL SEAL (F) 1 | D85 X 102 X
4 (22312-080160 Yo PIN, DOWEL (8-16) 4 | D8X16
5 [26106-080302 S4E =E HEX BOLT, FLANGE 9 | M8XP1.25X30
6 [EAO00005602A 2 E REAR PLATE(V5) 1
7 26116-100252 =EE7 BOLT7T(100X25) 8 |M10X1.5X25
8 [26116-120302 SZte HEXFANGEBOLT 4 | M12X1.75X30




- 44 -

A20—01 0 Year/Month
ATTOONA-ETR 5 HEAD, CYLINDER
(AB00400) 2023-01-17

17 16

14
13

12

22 21

20
19 9

11
10

18




- 45 -

A20—01 0 Year/Month
ATTOONAETR & HEAD, CYLINDER
(AB00400) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 | EAOOO05930A Al BIE 8| ExE-A2300N4-KTR 4 CYLINER HEAD ASS'Y 1
2 |EA00005931A AzHg| Exg CYLINER HEAD ASS'Y 1
3 | EA00005932A HIGY = CYLINER HEAD 1
4 | HRA0400103C4 Hi 7|8 2 7}0| E GUIDEVALVE STEM 8 |D13/D8
5 |HRA0400104B4 |S7|WEHAIE SEAT,ENGINEINTAKEVALVE 4
6 |HRA0400105B4 H7|BHEHA|E SEAT,ENGINE EXHAUST VALVE 4
7 | HK03680000B4 344 ALLHEH CAP,VALVE 8
8 |27241-220000 WYE 22 PLUG,EXPANSION 8
9 |27241-400000 BT 40 (335,ALLPLUGAO) PLUG (D40) 2
10 | HRA0400200A4 |337,ALLS7|¥= VALVE,INTAKE 4
11 | HRAO400300A4 | 338,ALLHH7 | = VALVE,EXHAUST 4
12 |HA03070000A4 |340,ALLEZAIY SEAL VALVESTEM 8
13 | HRAO400700A4 |341,ALLHEAZE SPRING,VALVE 8
14 | HRAO400800A4  |342ALLEAz23|E 0| RETAINER VALVESPRING 8
15 | HRA0400900A4  [343ALLM=AZTE COTTER,VALVE 16
16 | HRA0100700A4 347 ALLEE(HEHYE) SCREW,HEXFLANGEHEADCAP 4 |M11X1.5X92
17 |HRAO100500A4 |AMZIGYE 2E SCREW,HEXFLANGEHEADCAP 14 [M11X1.5
18 [HRU0100400B2 |3=74AZ] GASKET,CYLINDER HEAD 1 |71.28
19 |22312-040100 Yo PIN, DOWEL (4-10) 2 | D4X10
20 [EAO0005449A ol A A A(T5) PRE-CHAMBER 4
21 [23871-010000 HolmEe1 PLUG 1 [PT1/8
22 |26216-080352 HEEE(1.5D) BOLT, STUD 8 X 35 1 | M8X1.25X35




- 46 -

AEI Year/Month
A1100N4-ETR_5 HEAD COVER

(ABO0400) 2023-01-17
§F— 9




- 47 -

A2 —004 Year/Month
A1100N4-ETR_5 HEAD COVER
(AB00400) 2023-01-17
sl EBEHs = E 3 e 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 |EAO00004727A S| EHHETE HEAD COVER ASS'Y OPTION 1
2 |HRA0402300F0 |3 =7H COVER, VALVE 1 |-
2 |HRA0402300E0 |3 =7H COVER, VALVE 1 |-
3 | HRA0403900A4 592 ALL EE|E =&t PLATE,BREATHERADJUSTING 1 1T12
3 |HRA0403900B4 B x=Aot PLATE,BREATHER ADJUSTING 1 (112
4 |HRA0403800A4 |Ez2|H HH 7tA3H GASKET,BREATHER 1 1705
5 [24341-000160 O-2(sd) O-RING, FIX (16) 1 1s10
6 |[HRA0403700B4 70| Ex3%t VALVE,PRESSURE RELIEF 1
6 |HRA0403700A4 |590,ALL 7I0|Ex%! Valve, Pressure Relief 1
7 |HC03720000B4 HiE BAFFLE 1 [17MMX155M
8 |HRA0403600B4 |Ez2|EH7HH COVER,BREATHER 1 (T1.2
8 |HRA0403600A4 |589,ALLEZIH7AHH COVER,BREATHER 1 (T1.2
9 |26587-040102 245ALLA A2 2(3X54X10) SCREW, FILLISTERHEADCAP 4 | M4X10
10 | HRAO404000A4  |597.A14172023, 2 &2 TUBE,BREATHER 1 [D17.3XT2.3
11 [|HRA0402400B3 | &l =T L -A2300 GASKET,HEAD COVER 1
12 |HA03520000B4 | 440,ALL A7 H 7Y NUT,HEXAGONCAP 4
13 |24311-000140 2580 SEAL,ORING 4 |P14




- 48 -

< ~
c | =
O —
= | <
= [20)
SRS
> N
=z
)
T
o
@)
>
V)!
w0
<
T
(o'
@)
o
[a
D
wn
o
(|
)
(a'd
<
I
O
@)
o0
(a'd
D
T
5_
o x
o 58
© =3
o Z o
ol o m
S <
< ==
<




- 49 -

A23_009

Year/Month
AT100N4-ETR_5 TURBOCHARGER SUPPORT ASS'Y OPTION
(AB00400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 123887-100002 E2{3(0|&) SCREW,HEXAGONHEADCAP 1 [M10
2 123414-100000 429,A202322,11 210 PLAIN WASHER (D10) 1 [M10
23871-030000 HolmME2{1 PLUG, PIPE 1 |PT3/8




- 50 -

Year/Month

2023-01-17

OIL JET ASS'Y OPTION

A25_002

AT100N4-ETR_5

(AB00400)

.\.

i #
i
= L

o
[y I
.n....k ,ra."

s SN o

T AN

(o




51 -

A25_002

. Year/Month
ATI0ONA-ETR 5 OIL JET ASS'Y OPTION
(AB00400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrv) (SPEQ) (REMARK)
1 [23414-080000 320,ALL,IHZ8 WASHER, PLAIN (48) 4 | M8
2 [26116-080122 =ET7T(8X12) SCREW,HEXAGONHEADCAP 4 | M8X1.25X12




52 -

A26_005

AT100N4-ETR_5
(AB00400)

COOLER, ENGINE OIL

Year/Month

2023-01-17




- 53 -

A26—005 Year/Month
ATTOONAETR & COOLER, ENGINE OIL
(AB00400) 2023-01-17
sl EEHS E 3 Exe N 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 | EAOO000309A QA= OIL COOLER ASSY 1
2 | EA00002818A AHO|AM (LY ED) SPACER(PRESSURE C.V) 1
3 |24321-000600 O- & 1AG-60(=4h) SEAL,ORING 1 [G60
4 TEAD0002900B PR SEI/L\JCFEORI)%CEMENT BRACKET{COOIER 1
4 TEADO002900A [UEOE SEI/L\JCFEORI)%CEMENT BRACKET{COOIER 1
5 |26106-060122 FLEUHXEE HEX BOLT (6-12) 2 | M6XP1.0X12
6 | EA00000310A ZE(QYEY) BOLT, OIL COOLER 1
7 |HRC1204000B4 |Z=CQIE PT 1/4 NIPPLE, PLAIN PIPE 1 [D13.8XT2.3
7 |HRC1204000A4 369,A22, = Q1 EPT1/4 NIPPLE,PLAINPIPE 1 [PT 1/4
7 |HRC1204000C4 |Z=C9IE PT 1/4 JOINT, PT 1/4 1 [D13.8XT2.3
8 | EA00004503A QAT HUHZL S AA LUB COOLER HOSE(A) 1
9 |EA00006186A KALEEHZ KALE CLAMP 2
10 | EAO0006186A KALEEH = KALE CLAMP 2
11 [ EAO0002855A QA HHZIS AR COOLANT HOSE B, OIL COOLER 1




-54 -

< ~
= —
o |
O —
P <
e ™
g | S
P ~
=z
O
—
o
O
>
wn
(V)]
<
=z
<
o
=
O
O
N o
o 8
o RS
I ¥ o
N~ Z o
N 9o
oS <
< ==
<




- 55 -

A27—005 Year/Month
ATTOONA-ETR S OIL PAN ASS'Y OPTION
(AB0O0400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 | EA0O0005335A QUM OIL PAN 1
2 |HF01470000A4 392,ALL. XA MAGNET 1
3 [23490-140002 393,A202322, 28| 2121 Plug, Drain 2 |M14
4 124311-000160 O-2 P16 O-RING, DYNAMIC (®16) 2 |P16
5 126106-080502 328ALLSZLESUR|ZE SCREW,HEXFLANGEHEADCAP 8 | M8X1.25X50
6 |26106-081202 BOLTM8X120PLATED SCREW,HEXFLANGEHEADCAP 18
7 [HRD1100700A4 |YUSat 747 GASKET,OILPAN 1 |T0.5
7 |HRD1100700B4 |mfZ (s GASKET, OIL PAN 1 |T05
8 |EA00006372A Qs olat xXot OIL SUCTION PIPE ASS'Y 1
9 [26106-080352 SZEUWHXEE SCREW,HEXFLANGEHEADCAP 2 | M8XP1.25X35
10 |26106-080162 EWX =2 EBX16 SCREW,HEXFLANGEHEADCAP 1 [ M8XP1.25X16
11 |HRAO0300800A4 |3 H PIN,GUIDE 1




- 56 -

A28—001 Year/Month
ATI0ONA-ETR 5 PUMP, LUBRICATING OIL
(AB00400) 2023-01-17
3




- 57 -

A28_001 Year/Month
AT100N4-ETR_S PUMP, LUBRICATING OIL
(AB00400) 2023-01-17
Wl REHS = = 22| B
(NO)|  (PART NO) PART NAME) (PART NAME) Qv (SPEQ) (REMARK)

EA00006157A QM xot PUMP COMP , OIL 1
EA00006116A QAUHI XGB! OIL PUMP ASS'Y 1
HRA1100112A3 |385ALL L YEH=Z 7|0 GEAR,LUBRICATINGOILPUMP 1
HRA1100600B4 |DfZ(2LHI) GASKET,LUB OIL PUMP 1 1705
HRA1100600A4 |LEHZ JtAZN GASKET,LUBOILPUMP 1 |T05
26450-060252 SLTHEOE SCREW,SOCKETHEADCAP 4 | M6X1.0X25




- 58 -

A29_005

AT100N4-ETR_5
(AB00400)

FILTER, LUBRICATING OIL

Year/Month

2023-01-17




-59 -

A29—005 Year/Month
ATT0ONAETR & FILTER, LUBRICATING OIL
(AB0O0400) 2023-01-17
gl REH3 =g g oA |3
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)
HRA1100900B3 QS |3l HEAD,LUBOILFILTER 1
HRA1101000B4 |mfZ(LYLEH) GASKET,FILTER HEAD 1 1705
HRA1101000A4 |LZTEH 7tAZ GASKET,FILTERHEAD 1 |T05
EA00004647A L ASH OIL FILTER 1
26106-080202 SZHEZ | SQR FLANGE BOLT 3 | M8XP1.25X20
EA00002852A =S PRESSURE CONTORL VALVE 1
HA09250000A3 Qo A QK| SWITCH,OILPRESSURE 1




- 60 -

A30_003

AT100N4-ETR_5
(AB00400)

FRONT GEAR ACCESSORY DRIVE

Year/Month

2023-01-17




- 61 -

A30—003 Year/Month
ATTOONAETR & FRONT GEAR ACCESSORY DRIVE
(AB00400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | HK02340000B3 SOOI I|{AHH HOUSING, POWER TAKEOFF 1
2 |HK02350000A4 |253,ALLI{Z GASKET, ACCDRIVECOVER 1 |Tos5
24101-060064 =H0{ 26006 Bearing, Ball (#6006) 1 #6006




- 62 -

A31_007

AT100N4-ETR_5
(AB00400)

PISTON

Year/Month

2023-01-17

11




- 63 -

A31 —007 Year/Month
A1100N4-ETR_5 PISTON
(AB00400) 2023-01-17
= FEH= R =49 =¥ 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 [HRA0801300A9 |I|AEZXT PISTON ASS'Y 4
2 |HRA0801301C1 I A EA2300(T),A1700 PISTON,ENGINE A2300(T),A1700 4
2 |HRA0801301B1 I| A E A2300(T)A1700 PISTON,ENGINE 4
3 [HRAO0801303A4 401,A172322, T AE(1ST) RING,1STCOMPRESSIONPISTON 4
4 |HRA0801304B4 739,A172322, 1| A E 2 (2ND) RING,2NDCOMPRESSIONPISTON 4
5 |HRAO0801305B4  |740,A172322,T|2E&(OIL) RING,OILPISTON 4
6 | HK27150000D4 A= PIN,PISTON 4
6 | HK27150000C4 ojAExm PIN,PISTON 4
7 |HAO08070000A4 |468ALLEHEZ RING,RETAINING 8
8 |HRA0801600C9 |AH4IUEZEZTt ROD,ENGINE CONNECTING 4
8 [HRA0801600B9 HUEl 2 E XS ROD,ENGINE CONNECTING 4
9 [HRA0801601C2 HUEZE ROD,ENGINE CONNECTING 4
9 [HRA0801601B2 HUEZE ROD,ENGINE CONNECTING 4
10 [HRAO801603A4  [409,ALL AT AEH) BUSHING 4
10 |HRA0801603B4 |FA|(TAEH) BUSHING 4
11 |HRAO801602A4  |408ALLEEFH4HEZE) SCREW,HEXAGONHEADCAP 8
12 |HRA0801700A3 |FHH4EIZE HO{& CONNECTING ROD BEARING 8




- 64 -

2 ~
c A
O —
M @
P on
(@]
> o
> N
o
Ll
A4
o
|
oC
L
>
i
|

A32_003

AT100N4-ETR_5

(AB00400)




- 65 -

A32—003 Year/Month
ATOONAETR 5 LEVER, LOCKER
(AB00400) 2023-01-17
a¥|  BEHD z g = +2| 74 4 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |HRA0401100C2 |E2HY==xT LEVER,ROCKER 1
1 |HRA0401100B2 EAAFEY LEVER,ROCKER 1
1 |HRA0401100D2 |EHY==xT LEVER,ROCKER 1
2 |HRA0401600C4 |Z2HY LEVER,ROCKER 8
2 |HRA0401600A4 |416,ALLEHY LEVER,ROCKER 8
2 |HRA0401600B4 |Z2HY LEVER,ROCKER 8
3 | AF02110000E4 =5 R LA} SCREW,RKRLEVERADJUSTING 8
4 | HHO05280000A4 418 ALLHE NUT,VALVEADJUSTING 8
5 |HRA0401501B9 [EH=H 1
5 |HRA0401501A9 [EHH 1
6 |27241-100000 HAE21 10 PLUG 10 2
7 |HRA0401200A4 |412ALLMZEE(A) SUPPORT,ROCKERLEVER 1
8 |HRA0401300A4 |MZEE(B) SUPPORT,ROCKERLEVER 3
9 [HRAO0401400A4 [414ALLAZZ(EHAL) SPRING,COMPRESSION 3
10 |22242-000190 =gAthalg SNAP RING, SHAFT (@ 19) 2 D19
11 126921-080102 419,ALL,STOPSCREW SCREW,SLOTTEDSET 1
12 |HRA0401800A4 |421ALLMESEE STUD 4
13 122117-120000 422 ALL2FA12 WASHER, PLAIN (® 12) 4 [M12
14 |HA03180000B4 |423,ALLUHE NUT,REGULARHEXAGON 4




- 66 -

Year/Month

2023-01-17

EXHAUST MANIFOLD

A33_013

AT100N4-ETR_5

(AB00400)




- 67 -

A33—01 3 Year/Month
AT100N4-ETR 5 EXHAUST MANIFOLD
(AB00400) 2023-01-17
2 BEWHS Ed =Y > A H|
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEQ) (REMARK)
1 | EAOO003142A Bl 7| O L| 2 = (DPF) EX_MANIFOLD 1
1 | EAO0003142B Bl 7| O L| 2 = (DPF) EX_MANIFOLD 1
2 |HRA0600200A3 HiZ|O§LIZE ZkA3 - A2300 GASKET,EXHAUSTMANIFOLD 2 | T0.6(T0.3X2)
3 |2621D-080652 MEBEE BOLT 4
4 | 2636A-080002 FLEUXHE NUT 4
5 |2610D-080952 SLAEUXEE HEXAGON_FLANGE 4
6 |23871-020000 ElO|HZ2{ 1 (PT1/4) Plug, Pipe 1 |PT1/4




- 68 -

A35 002 Year/Month

AT100N4-ETR_5 IDLE GEAR
(AB00400) 2023-01-17

TR e i
;. o *-' .:_‘;.-_
:t.' I | Ty,
L s L] H T

A §Rnd 3
L', o u_\_‘__ ) i.:-.‘?l

K- " - b 3
3 e - -
L v L]
LA .




- 69 -

A35—002 Year/Month
A1100N4-ETR_5 IDLE GEAR
(AB00400) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |HRAO700600A3 | OO|E7|0{ =3t GEAR,IDLER 1
2 |HRA0700601A9 |O}O|E7|0f 1
3 |HHO08120000A4 |2 A[(O}0]E7]0) BUSH 1
4 | EA00000848B Ol0|E7|01% SHAFT, IDLER 1 |NONE
5 [22217-080000 AIZEIQIMS WASHER, SPRING (® 08) 2 | M8
6 |HRUO700700A4 |EE(OI0|E7|0{%) BOLT,IDLESHAFT 2




- 70 -

A36—004 Year/Month
ATTOONA-ETR 5 COVER, FRONT GEAR
(AB00400) 2023-01-17
16
15
3 11
4
4
5
9

11 12

13

14

10




- 71 -

A36_004

Year/Month
ATTOONAETR 5 COVER, FRONT GEAR
(AB00400) 2023-01-17
T z g z g s Bl 1
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEQ) (REMARK)
1 |HRAO20010DE2 |Z&HX|(Z|0{AH O|2) PLATE, GEAR COVER 1 117.2
2 124311-000160 O-8 P16 O-RING, DYNAMIC (®16) 2 |P16
3 |26116-080162 FU=E SCREW,HEXAGONHEADCAP 3 [M8X1.25X16
4 |HMO02380000A4 |290ALLAMEE STUD 5 | M8X1.25X30
5 [26716-080002 FLUHE NUT,HEX (D8) 2 | M8xP1.25
6 |EA00006686A 7| Of A O] & GEAR CASE 1
7 |HRC0200402B4 LYUH(G) OIL SEAL (G) 1 [D55 X 72 X1
8 [HC01230000C4 |7HH COVER ACCESSORYDRIVE 2 |T45
9 |HA02110000B4 T|0{AH Ol A HH FtAZM GASKET,ACCDRIVECOVER 2 {105
10 |26106-080162 Z WX S E8X16 SCREW, HEXFLANGEHEADCAP 8 |M8XP1.25X16
11 [ 23414-080000 320,ALL,I{Z8 WASHER, PLAIN (8) 1 (M8
12 |26106-080222 SL4EUXEZE SCREW, HEX FLANGE HEAD CAP 1 [M8X1.25X22
13 126106-080902 326 ALLSZUEZUREE SCREW,HEXFLANGEHEADCAP 2
14 1 26106-080852 327ALLEHX| 2 E8X85 SCREW,HEXFLANGEHEADCAP 7 | M8X1.25X85
15 |26106-080602 SL4EUXEE SCREW,HEXFLANGEHEADCAP 3 | M8XP1.25X60
16 |26106-080502 328ALLSZHEURZE SCREW,HEXFLANGEHEADCAP 1 [M8X1.25X50




-72 -

A37_001

AT100N4-ETR_5
(AB00400)

BALANCE ASS'Y

Year/Month

2023-01-17




- 73 -

A37—001 l Year/Month
A1100N4-ETR_5 BALANCE ASS'Y
(AB00400) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @ty (SPEQ) (REMARK)
1 |HRAT000100A1 A XD BALANCER 1
2 124311-000140 2580% SEAL,ORING 1 (P14
3 |HRA1000700A4 3o PIN,GUIDE 2 | D11XS9X14
4 |26106-080752 SZEUWHXEE SCREW,HEXFLANGEHEADCAP 2 | M8XP1.25X75
5 126106-080652 280,A22, EE SCREW,HEXFLANGEHEADCAP 4




- 74 -

5 N~
< A\
) =
= <
P on
Al
3 | o
> N
—
L
>
(]
—
—
L
)
D)
<
O

A38_009

AT100N4-ETR_5

(AB00400)




- 75 -

A38_009

Year/Month
ATI0ONA-ETR 5 GAUGE, OIL LEVEL
(AB00400) 2023-01-17
28| BHEUHD g g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
1 | EAO0005342A DIPSTICK 1

2 | EA00004584A

TUBE, OIL GAUGE




- 76 -

A39_001

AT100N4-ETR_5
(AB00400)

OIL FILLER CAP

Year/Month

2023-01-17




- 77 -

A39_001

Year/Month
AT00NAETR & OIL FILLER CAP
(AB0O0400) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO)|  (PART NO) (PART NAME) (PART NAME)  |@m|  (SPEC) (REMARK)
1 |HC03470000B4 @9t CAP,FILTER 1
2 |24311-000320 oz (PH) O-RING, DYNAMIC (432) 1




- 78 -

A4O—003 ' Year/Month
ATTOONA-ETR 5 LIFT ASS'Y OPTION
(AB00400) 2023-01-17
1




- 79 -

A4O—003 ' Year/Month
ATI0ONA-ETR 5 LIFT ASS'Y OPTION
2023-01-17
= 1 H|
(PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
HK03530000B4 BRACKET,LIFTING 1 |T45
HKO03530000A4 BRACKET,LIFTING T45

26106-080162

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16




- 80 -

A41_001

AT100N4-ETR_5
(AB00400)

COMP,DRIVE PULLEY ASS'Y OPTION

Year/Month

2023-01-17

‘
b ;
ot >
—3




- 81 -

A41_001

Year/Month
AT100N4-ETR_S COMP,DRIVE PULLEY ASS'Y OPTION
(AB00400) 2023-01-17
=4 REHD 9 9 2 T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEQ) (REMARK)
1 |HRC7001500A3 |ZAZYNM +& VEZL V PULLEY 1

2 |26013-080302

AMZEYUSZEZE(+SW) | HEX BOLT W/WASHER 4

M8XP1.25X30




- 82 -

A42—003 Year/Month
ATOONAETR 5 MOTER, STARTIONS
(AB00400) 2023-01-17
2




- 83 -

A42—003 Year/Month
AT100N4-ETR 5 MOTER, STARTIONS
(AB00400) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)
1 | EAO0004194A AEFE (2.2KW) STARTER 1
1 |EA00004194C AELH STARTER 1
1 | EAO0004194B AEFE (2.2KW) STARTER 1
2 126216-120302 STUD STUDBOLT 1
3 122217-120000 ATEQIM WASHER, SPRING (® 12) 1 [M12
4 1

26716-120002

295ALLSZHE

HEXA NUT295

M12X1.75




-84 -

A43_001

AT100N4-ETR_5
(AB00400)

DPF SUPPORT OPTION

Year/Month

2023-01-17




-85 -

A43—001 Year/Month
ATTOONA-ETR 5 DPF SUPPORT OPTION
(AB00400) 2023-01-17
=4 REHD 9 9 2 T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)

1 [EAO00003192B

DPFF 2=t =g

FUEL FILTER BRACKET(DPF)

1 [EA00003192C

=
DPFF 2=t =g

FUEL FILTER BRACKET(DPF)

2 |26106-080162

EHX =2 E8X16

SCREW,HEXFLANGEHEADCAP

M8XP1.25X16




- 86 -

A44_006

Year/Month
A1100N4-ETR_5 DPF MOUNTING OPTION

(AB00400) 2023-01-17

5

4

7
2
3




- 87 -

A44—006 Year/Month
AT100N4-ETR 5 DPF MOUNTING OPTION
(AB00400) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)[  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)
1 |EAOQ0003136A DPF 178 S2HA DPF_HOUSING 1
1 |EA00003136C DPF 178 S2HA DPF_HOUSING 1
1 |EAO00003136B DPF 178 S2HA DPF_HOUSING 1
2 | EAO0005692A A ZH(DPF IN) GASKET(DPF IN) 2
3 | EAO0003137A DPF 178 &t2%B DPF_HOUSING_B 1
3 | EA00003137B DPF 178 &t2%B DPF_HOUSING_B 1
4 [2621D-080252 MEBEE BOLT 8
5 |2636A-080002 |SLAEUXHE NUT 8
6 |26106-080202 SLA4EUXEE SQR FLANGE BOLT 4 | M8XP1.25X20
7 [26106-080252 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 6 |M8XP1.25X25
7 [26106-080252 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 2 | M8XP1.25X25
7 [26106-080252 SLA4EUXEE SCREW,HEXFLANGEHEADCAP 6 |M8XP1.25X25
8 |26106-100302 SLEUHXEE HEXFLANGEBOLT 4 [M10XP1.5X30




- 88 -

A45—004 Year/Month
A1100N4-ETR_5 DPF
(AB00400) 2023-01-17
3
5
4




-89 -

A45—004 Year/Month
AT100N4-ETR_5 DPF
(AB0O0400) 2023-01-17
28| BHEUHD Z 9 E g + H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)
1 |EA00005809A Z2H5.66_LHT) DPF ASS'Y(6.77)_DOM 1
1 | EA00005809C Z3t(5.66_LiI=) DPF ASS'Y(6.77)_DOM 1
1 |EA00005809B Z2H5.66_LH) DPF ASS'Y(6.77)_DOM 1
2 [ EAO0005845A X (DARTS) TEMP SENSOR(DARTS) 1
3 [EA00003291A 1A DIFFERENTIAL PRESSURE SENSOR 1
2 TEACOD03287A M S XA 3I(§EER:NTIAL PRESSURE SENSOR ]
T EADD00D3288A PPN 3I(§EERBENTIAL PRESSURE SENSOR ]
6 [EAO00005902A HelE0/E8 1 HEX. HEAD PLUG 2
7 [23883-140002 Hel20/E3 1 HEX, PLUG 1




-90 -

A48_006

AT100N4-ETR_5
(AB00400)

V-BELT

Year/Month

2023-01-17




- 91 -

A48_006

Year/Month
A1100N4-ETR_5 V-BELT
(AB00400) 2023-01-17
=4 REHD 9 9 2 T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @v|  (SPEC) (REMARK)

1 [EAO0005549A

V-#E A40 RPF-L (BANDO)

V-BELT(A40)




- 92 -

A56_001

AT100N4-ETR_5
(AB00400)

LOOSED PARTS

Year/Month

2023-01-17




-903 -

A56_001 Year/Month
AT100N4-ETR_5 LOOSED PARTS
(AB00400) 2023-01-17
=4 REHD 9 9 2 T4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEQ) (REMARK)

1 [EAO00004235A

ZEAZ(TCIN)

GASKET(TC_IN)

2 | EA00005797C

TAXHA B 7| 4 2 ASS'Y(TYM)

ELECTRONIC EXHAUST VALVE ASS'Y

EA000057978B

TAXHA B 7| 4 2 ASS'Y(TYM)

ELECTRONIC EXHAUST VALVE ASS'Y

3A | EA000058478B

DPFHEER(+E8)

DPF REGEN CONTROLLER

3B | EAO0O0O05848A

DPF ZHEEZ(H+8)

DPF CONTROLLER

mialalala




94 -

BO1010

2500HL_EU_FL
(AC02165)

FUEL TANK

Year/Month

2023-01-17




-905 -

BO1010

Year/Month
2500HL_EU_FL FUEL TANK
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 | FE06010000C HZE T ASS'Y TANK, FUEL 1
2 | FE06020000A Azaro| TRAY,FUEL 1
3 | FEO6030000A AEHlE=A PIPE 1 [OD15XT2.0
4 | FE06040000A ZEFAHE 6 NUT 6, PUSH 4 (04T
5 [HAOO0000016A 2N GAUGE,FUEL 1
6 |26367-050002 SUXHE HEX FLANGE NUT ®5) 5 |M5XP0.8
7 | TAOO037880A FT U FUEL CAP 1
8 | TA00069997A CREQTA(HI-ES) HOSE 1
9 |23080-007000 SAE86 CLIP, PIPE 2 |D7
10 | FEB3080000A Flge: bl COVER HEAT TROOF 1
11 [26014-080252 M B KZHEE(+SW,PW) Bolt, Hexa (8-25) 2 |M08X1.25X02
12 | TAOO069998A 2 3subZ=2H(FL) HOSE 1
13 [23080-013000 A 8 Clamp, Hose (®13) 1 (D13
14 | TAOO069996A dEsARI3-IE) ASS'Y FUEL TANK SUB(FL) 1
15 | TAOO017996A 2HAELH FUEL FILLTER 1
16 |26013-080502 QMR FZEE(+SW)  |Bolt, Hexa (8-50) 2 | M8XP1.25X05
17 |26367-080002 259, S E=EUXHE HEX FLANGE NUT (08) 2 | M8XP1.25




-96 -

B01032 -
2500HL_EU_FL FUEL LINE

(AC02165) 2023-01-17




-97 -

BO1032 Year/Month
2500HL_EU_FL FUEL LINE
(AC02165) 2023-01-17
a4  2EHS = o + 74 Hinl
(NO) (PART NO) (PART NAME) (SPEQ) (REMARK)
1 |HF20190000A2 IEEHD PUMP ASSY, FUEL FEED 1
2 |26106-060122 SZEMXEE HEX BOLT (6-12) 2 | M6XP1.0X12
3 [23080-013000 s~ 28 Clamp, Hose (®13) 2 |D13
4 |23980-730330 EFRESA HOSE 1
5 [TA00068944A IEm= da43l BRACKET, FEED PUMP 1
6 [26013-080352 FMETESZEE SCREW,CAPTIVEWASHERCAP 2 | M08X1.25X03
7 |TCD5320000C4 HiMdSHZD WIRE HARNESS CLAMP D 11710
8 [HK13010000C2 AZEHXT FUEL FILTER ASSY 1
9 [26106-080702 EE SCREW,HEXFLANGEHEADCAP 1
10 [23000-013000 SAZEN3 Clip, Hose (®13) 2 |D13
11 | TAOO069994A R AEEH-AT) HOSE 2




-908 -

B02020

2500HL_EU_FL
(AC02165)

RADIATOR

Year/Month

2023-01-17




- 99 -

B02020 Year/Month
2500HL_EU_FL RADIATOR
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 | EA00004429A 2tcjofole =g RADIATOR 1
2 | FE09110000B 2FC| 0| 0| B AZXK| RADIATOR SPONGE 2
3 [HRA1203300A4 HXIn 2 RUBEER, VIBRATION PROOF 2
4 | TA000691408B FERE SHROUD 1
5 |FE09120000A Ch o TAPE,RADIATOR 1
6 [TA00069146B FERE 23l SHROUD BRACKET 1
6 [TA00069146A FERE 23l SHROUD BRACKET 1
7 |26106-060122 SLEUHXEE HEX BOLT (6-12) 2 | M6XP1.0X12
8 [26106-060162 FZEUX| EE HEXFLANGEBOLT 6 | M6XP1.0X16




- 100 -

B02040

2500HL_EU_FL
(AC02165)

WATER PIPE

Year/Month

2023-01-17




- 101 -

B02040 Year/Month
2500HL EU_FL WATER PIPE
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 |123000-041000 HOSECLAMP HOSECLAMP 4
2 | TA00042861B W2t S AHID HOSE 1
3 [23010-038000 SAHE HOSEBAND 1 | D38
4 |23000-013000 SAZEE13 Clip, Hose (®13) 1 |D13
5 |HRC1201200A4 QA= CAP,COOLER 1
6 |FE08030000C W2t A (2HC(00|Ef)  |HOSE, WATER 1 |D36XT4.0
7 | EA00000450D Wzt mto|= =% PIPE WATER 1 [ES7|Y
8 | EA00000451B HZEA S A HOSE WATER 1 | EE7|Y
9 |26013-060502 AIMZTEZUEE WasherHexaBolt 1




- 102 -

B02050

2500HL_EU_FL
(AC02165)

AUXILIARY COOLANT TANK

Year/Month

2023-01-17




- 103 -

B02050 Year/Month
JS00HL EU L AUXILIARY COOLANT TANK
(AC02165) 2023-01-17
2EEHz =3 =2 4 H|
(PART NO) (PART NAME) @Qry) (SPEQ) (REMARK)
CA09270000C2 HEY COOLANT RESERVOIR 1
CA09310000A4 HRE STRAP,SUBTANKMTG 1
FE10020000A HxX L HOSE, TUBE 1
IA 2

23080-013000

mu: o

Clamp, Hose (©13)

D13




- 104 -

BO3010

2500HL_EU_FL
(AC02165)

AIR CLEANER

Year/Month

2023-01-17




- 105 -

BO3010 Year/Month
2500HL_EU_FL AIR CLEANER
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |TAO0069141A oojaz|ly4 2HE AIR CLEANER DUCT 1
2 [23000-054000 SAZHMES, HOSECLAMP54 2 | D54
3 | EAO0000431A ooEc|Hx=¢ AIR CLEANER ASSY 1
3-1 | EAOOOOO985A A 2| H E (PRIMARY) ELEMENT, AIRCLEANER (PRIMARY) 1
4 |23010-054000 SAHIESY BAND,AIR CLEANER 1 | D54
5 |TA00069151B ooaz|ly s HOSE, AIR CLEANER 1
6 |FE112000008 oloj 2| Eafzl BRACKET 1 |1.6T
7 | TA00069145C oojaz|H gzafzl AIR CLEANER BRACKET 1
7 | TA00069145B oojaz|Hq =zafzl AIR CLEANER BRACKET 1
8 |26106-060122 SZEMXEBE HEX BOLT (6-12) 2 | M6XP1.0X12
9 [26376-100002 SL4EUHXHEMS) BOLT CYLINDER HEAD 2




- 106 -

B0O3031

2500HL_EU_FL
(AC02165)

MUFFLER

Year/Month

2023-01-17




- 107 -

B03031 Year/Month
2500HL_EU_FL MUFFLER
(AC02165) 2023-01-17
= HEE4Hs =3 =3 = 4 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | TAOD069150A b 7|mto| = PIPE, EXHAUST 1
2 |HKO514000EA4 | |AZI(A27)) GASKET 1
3 |26106-080252 SZEUWHXEE SCREW,HEXFLANGEHEADCAP 1 [M8XP1.25X25
4 |26106-080282 SLHEUXEE HEX BOLT 1
5 | TA00069342C PN TEA BRACKET 1
5 | TA0O0069342B PR TEA BRACKET 1
6 |26014-080202 QM2 0|EE(PW+SW) BOLT, HEX. 8-20 1 | M8XP1.25X20




- 108 -

BO5010M

2500HL_EU_FL
(AC02165)

ACCELERATION SYSTEM

Year/Month

2023-01-17




- 109 -

BO5010M Year/Month
2500HL EU_FL ACCELERATION SYSTEM
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 | FE0O4010000A ofMl g EtAl BRACKET, ACCELATOR (00 SERIES) 1 (3.2T
2 | FE04020000A otMdl 2 ROD, ACCELERATOR 1 D12
3" TFE04030000A YN T SEFTIIES? ACCEERRTOR BUATE (66 PR EN
4 | FE04040000A oil Mot ARM, ACCELERATOR (00 SERIES) 1 16.0T
5 [TA00015801A ol Ml AXL0| L E T3 KNOB, ACCELERATOR -> TA00015801B | 1
6 |26013-080352 QM ZTEUFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 2 | M08X1.25X03
7 |26716-080002 FZ4HE NUT,HEX (D8) 2 |M8xP1.25
8 |TA00049127C 230 Hefglxet BRACKET, FIXING LINK 1
9 | FE04090000A obdl Am g SPRING,ACCEL 1 [D2.6
10 |22360-100000 2HTE 10 PIN., SNAP (100) 1 [D10
11 | FE04100000C bl m| B PEDAL, ACCEL 1
12 |26013-080202 QIMEEFZEE(+SW)  |Bolt Hexa (8-20) 1 [M8XP1.25X20
13 | FE041400008 of i 2| LEVER, ACCEL 1
14 [22351-030020 2 T Z3X20 PIN, SPRING (3X20) 1 | D3X20
15 [22351-050020 2 T Z5X20 PIN, SPRING (5-20) 1 | D5X20
16 | TAO0049207A AAXS 2E ASS'Y ROD, RELEASE 1
17 | FEO4180000A = CONNECTOR 1 (D8
18 |26712-060002 FAHE NUT 2 |M6xP1.0
19 |22360-080000 AHmg PIN., SNAP (80) 1 (D8
20 | 22360-060000 A PIN, SNAP (60) 1 |D6
21 |26013-080352 QAN ZEUFZHE E(+SW) | SCREW,CAPTIVEWASHERCAP 2 | M08X1.25X03




- 110 -

C01010

2500HL_EU_FL
(AC02165)

CLUTCH DISC

Year/Month

2023-01-17




- 111 -

C01010 Year/Month
2500HL_EU_FL CLUTCH DISC
(AC02165) 2023-01-17
L =k > B
(NO)|  (PART NO) (PART NAME) (PART NAME) (REMARK)

FE21010000A

CLUTCH DISC

FE21020000A

CLUTCH COVER ASSY

26013-080162

Bolt, Hexa (8-16)

M8XP1.25X16

22351-080016

PIN, SPRING (8-16)

wiovimix




- 112 -

C01030

2500HL_EU_FL
(AC02165)

CLUTCH PADAL

Year/Month

2023-01-17

5 4
12
11
10
2

7

8

14

14

13




- 113 -

C01030 Year/Month
2500HL EU_FL CLUTCH PADAL
(AC02165) 2023-01-17

| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

1 |FE23010000B X O PEDAL, CLUTCH 1

1 |FE23010000C X O CLUTCH PEDAL 1

2 | FE23030000B K| AxE CLUTCH SPRING 1 |D2.6

3 |FE230500008 K EE CLUTCH ROD 1

4 | FE23060000B UXQE 1

5 |TT67040000D4 L E-ZfLFAL 12 NUT 1 |M12XP1.75 &t

6 |FE230800008 X 2E & 1 |D16

7 |22417-200160 7tEE2X16 PIN,, COTTER (2-16) 1 | D2.0X16

8 |22127-100000 ZEI2ItM10 WASHER, PLAIN (® 10) 1 Im10

9 |22487-100240 FEE 10X24 PIN, HEAD (10-24) 1 [D10X24

10 | TC73050000A3 H| &) E7 H PEDAL HEAD COVER 1

11 [ TC73040000B4 QtA (2]8l) WASHER(REVET) 1

12 | TC73030000A4 2B 2] E) RIVET(PEDALHEAD) 1

13 [ TA00017078D | 2= (EC) PEDAL SHAFT 1

14 124311-000210 361,A22,0-RING1AP-21.0 O-RING, DYNAMIC (®21) 4 | P21




- 114 -

C02010

2500HL_EU_FL
(AC02165)

BRAKE PEDAL

Year/Month

2023-01-17




- 115 -

C02010 Year/Month
2500HL EU_FL BRAKE PEDAL
(AC02165) 2023-01-17
sd| 2EHD =R =R +a| 4 i
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TA00051616B 220|2 mf|H(ONE) PEDAL, BRAKE 1
1 | TA00051616C B220|2 mf|Z(ONE) PEDAL, BRAKE 1
2 |22487-080400 S5 8X40 PIN 8X40 1 | D8X40
3 [22417-200180 SHE2X18 PIN, COTTER (2-18) 1 |D2.0X18
4 |22272-000190 EEAHE RING, CIRCLIP (® 19) 1 1D19
5 |FE71050000B Zet COLLER 1
6 |[22242-000240 =g AHED4 SNAP RING, SHAFT (& 24) 1 |D24
7 |FE23040000B Hyjo|la A=gl SPRING, BRAKE RETURN 2 |D2.6
8 |TC73030000A4 2|8l(m e E) RIVET(PEDALHEAD) 2
9 [TC73040000B4 QM (2|4l WASHER(REVET) 2
10 | TC73050000A3 | 2| =7 H PEDAL HEAD COVER 2




- 116 -

C02030 Year/Month
2500HL_EU_FL BRAKE ROD
(AC02165) 2023-01-17
6
1 3




- 117 -

C02030 Year/Month
2500HL_EU_FL BRAKE ROD
(AC02165) 2023-01-17
sl EEHS Exe Exe e o3
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)
1 [FE590100008B H 0|2 R E(H) BRAKE ROD, FRONT 2
2 | FE59020000B H 0|2 R E(Z) BRAKE ROD, REAR )
2 | TA00039575A B0l 2E(®)x% ROD, BRAKE REAR )
3 [TC73080300B4 EHHZ210X70 2 | &4 D14
4 126716-100002 S4HE Nut, Hexa (@10) 2 |M10XP1.5
5 |TT83010000B4 RO PIN10X23 4 |D8.9
6 | RR64050000C4 HHf R EEX] ARHTE 8 PIN 8, COME-OFF SNAP 4 |D1.6




- 118 -

C02064 -
2500HL_EU_FL SIDE BRAKE
(AC02165) 2023-01-17
8
9




- 119 -

C02064 SlDE BRAKE Year/Month
2500HL_EU_FL
(AC02165) 2023-01-17
ed| HEWD z g =g +y| 74 il
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TA0D001403A FA 2gola PARKING BRAKE 1
2 | TA00017080B Z=Xt=g| 0|3 240]0 PARKING BRAKE WIRE 1
2 | TA00017080C Z=Xt=g| 0|3 240]0f PARKING BRAKE WIRE 1
3 | TA00039708F FRE ol AE BRACEKT ASS'Y 1
4 126116-101352 SL4EE BOLT 2 |M10X135
5 [22217-100000 ATEQIM WASHER, SPRING (® 10) 2 |M10
6 |26106-100202 SLEUHXEE HEX BOLT, (10-20) 2 |M10XP1.5X20
7 [22486-100280 e PIN, FLAT HEAD 1 | D10X28
8 |22417-200160 JtEE2X16 PIN, COTTER (2-16) 1 |D2.0X16
9 |22127-100000 ZEI2ItM10 WASHER, PLAIN (® 10) 1 Im10




- 120 -

C03010 Year/Month
2500HL_EU_FL HST PEDAL
(AC02165) 2023-01-17
26
5
2
25
3 3 7
6
4
10
10
9 4
1 8
9
20
14
17
11 13 12 15
18
17 17 17 16
19 29

22




- 121 -

C03010 Year/Month
2500HL_EU_FL HST PEDAL
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)[  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)
1 | TA00070956C ME mE =8 FL FORWARD PEDAL ASS'Y 1
1 | TA000709568B ME mE =8 FL FORWARD PEDAL ASS'Y 1
1 | TAO0070956A ME mE =8 FL FORWARD PEDAL ASS'Y 1
2 |TA00050638B SX mfg=xe B REVERSE PEDAL ASS'Y B 1
2 | TA00050638A SX mfg=xe B REVERSE PEDAL ASS'Y B 1
3 | TAO0017364A AL ExETA PEDAL 1 ]-
3 | TA00017364B SAHEXTA ARM ASS'Y A, REVERSE PEDAL 1 |-
4 |24550-016100 E 20| & A DRY BUSH 4 [16X10
5 | TA00001508A S ZIIj| S PEDAL COVER 2
6 |TA00017361B A PEDAL 2 |T3.2
7 |22242-000160 =gAthale SNAP RING, SHAFT (®16) 2 D16
8 | TA00017360A o et 2A| PEDAL 1 (D12
9 [22117-100000 HtM(A™H) WASHER, PLAIN (@ 10) 2 |M10
10 | 22417-250220 gl PIN, COTTER (2-22) 2 | D2.5X22
11 | TAOO060284A Z2C A X% ROD A ASS'Y(2510HL) 1
11 | TAOOO17051A ZEAZTT ROD ASSY 1 |-
11 | TAOOO50553A ZEAZTT ROD ASS'Y 1
11 | TAO0O060284A 2L A X% ROD A ASS'Y(2510HL) 1
12 | TAO0017053B ZEBR X% ROD ASSY 1 |-
13 | TAOO017057A FRN e RUBBER 2 |-
14 |24550-010150 E2to| & A DRY_BUSH 1 [10X15
15 |22157-100000 oM WASHER, PLAIN (@ 10) 1 [M10
16 |26346-100002 UHE10 Nut, U-type (®10) 1 [M10X1.5
17 122117-100000 HtNq(AH) WASHER, PLAIN (® 10) 4 [m10
18 | TAOO017172A HST 2 HST DAMPER 1
19 [22127-080000 ZEI0I2tA8 WASHER, PLAIN (D80) 2 M8
20 | 22417-250220 gl PIN, COTTER (2-22) 1 [D2.5x22
22 |RR64050000C4  |HHFRIEEX| AHTE g PIN 8, COME-OFF SNAP 2 |D1.6
25 [24764-060000 dg|aLE GREASE NIPPLE 2
26 |26106-080252 SL4EUXEE SCREW,HEXFLANGEHEADCAP 2 | M8XP1.25X25
29 [ TA00017038B AHEEE STUD BOLT 1 |D14(FE2ZEs)




- 122 -

C04000M ' Year/Month
2500HL EU FL LEVER&PEDAL ASS'Y
(AC02165) 2023-01-17
6 13
7
14
6
T2




- 123 -

C04000M ' Year/Month
2500HL EU_FL LEVER&PEDAL ASS'Y
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qm (SPECQ) (REMARK)
1 | FE64030000A & &%l KNOB, MAIN SHIFT (00 SERIES) 1
2 |26756-120002 HEM12 LOCKNUTM12PLATED 1 |M12X1.75
3 | TA00049177A Bl A 14x130 LEVER HOSE 14X130 1 |14X18X130
4 | TA0O0017708B I =F0|(A) KNOB(RED) 2
5 |[TA00016636A Bl ZA 16x50 LEVER HOSE 16X60 1 | 16X20X50
6 |26023-040102 OHM T B L HI K2 LEAHSW+PW) SCREW W/WASHER 4 | M4x10
7 | TA00053460A e SA(PTO) HOSE, LEVER 2
8 |TA00017709B g HE=F0|() KNOB(YELLOW) 1
13 | TA00017710C g H&&0|(5) KNOB(BLACK) 1
14 | TA00016637A BB A 16x80 LEVER HOSE 16X80 1 | 16X20X80




- 124 -

C04040M

2500HL_EU_FL
(AC02165)

DIFF. LOCK PEDAL

Year/Month

2023-01-17




- 125 -

=AM DIFF. LOCK PEDAL Year/Month
2500HL_EU_FL :
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 |FE72010000B ANl oe DIFFERANTIAL FIXING PEDAL 1
1 |TA00041164B | AFS 1N HZ(3100) PEDAL 1
1 |FE7200000SA  |*S2EHE Sceleton T TNONE
2 |22360-160000 AHT16 PIN , SNAP (6®) 1 [D16
5 |FE72050000B AsHYE A= 1 |D5.0
6 |FE72060000A s 0¥ 2= ROD, DIFF LOCK 1 |D8
7 |22417-200160 JFEE2X16 PIN, COTTER (2-16) 1 |D2.0X16
8 [22360-080000 ALHIlg PIN , SNAP (80) 1 |D8




- 126 -

D01010

2500HL_EU_FL
(AC02165)

HYDRAULIC PUMP

Year/Month

2023-01-17




- 127 -

D01010 Year/Month
J500HL EU L HYDRAULIC PUMP
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO)|  (PART NO) (PART NAME) (PART NAME) Qry) (SPEQ) (REMARK)
1 | FE90010000A SYEHT PUMP ASS'Y,HYDRAULIC 1 | NONE
2 |24341-000500 292,A202322,0-RINGIAS-50.0 O-RING, FIX (®50) 1
3 |26013-080252 AMNEZESZEE(+SW) ol Hexa 8-25) 1 | M8XP1.25X25
4 |26013-080352 QIMZEZZEE(+SW) | SCREW,CAPTIVEWASHERCAP 1 | M08X1.25X03
5 |26366-080002 SUEUXHE Nut, Hexa (®8) 1 |M8XP1.25




- 128 -

D0O1011

Year/Month
2500HL_EU_FL HYDRAULIC OIL LINE
(AC02165) 2023-01-17
10 5




- 129 -

—_
o

24311-000200

om
0t

)
N>

O-RING, DYNAMIC (920)

1A P20.0

D01011 Year/Month
2500HL EU_FL HYDRAULIC OIL LINE
(AC02165) 2023-01-17
e = o 4 7 i}
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TAOO039577E Sl PIPE, SUCTION 1
2 |FE91020000C sQmo|= INHALE_PIPE(QILPUMP) 1
3 [24311-000200 oz ((Pyd) O-RING, DYNAMIC (®20) 1 | 1A P20.0
4 126013-060169 RIZE S BOLT(+SW) 2 | M6X1.0X16
5 |FE91050000D QULH OIL FILTER 1
5 |FE91050000B QULH FILTER, OIL 1
6 [FE91060000A HiE=A HOSE 1 | OD29XT4.0
7 [26013-080202 IMETEFZLEE(+SW) Bolt, Hexa (8-20) 1 | M8XP1.25X20
8 [TA00047134A HZALLAL JOINT, SCREW 1 | D27
9 [23000-035000 SASEH HOSECLAMP 2
O 1




- 130 -

D01012

2500HL_EU_FL
(AC02165)

HYDRAULIC OIL LINE/DELIVERY

Year/Month

2023-01-17

10




- 131 -

D01012 Year/Month
2500HL EU_FL HYDRAULIC OIL LINE/DELIVERY
(AC02165) 2023-01-17
s| HEZHB = g + 74 Hinl
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TAOO068939A 1k oo ASSY, HIGH PRESSURE PIPE 1
2 | FE92020000C A CAB 1 | D50
3 | FE92030000A og O RING 1
4 |26013-080302 M EE HEX BOLT W/WASHER 2 | M8XP1.25X30
5 126106-060162 FZEX HEXFLANGEBOLT 1 |M6XP1.0X16
6 |24311-000200 o (P¥) O-RING, DYNAMIC (920) 1 |1A P20.0
7 126013-060322 RIZE S BOLT 2
8 | TCC9020000B4 ES=2EM 1
9 |23414-160000 S WASHER,SEALING 2 [M16
10 [ TA00069290B SAHYE) HOSE 1
10 [ TA00069291B SAMHIE) L HOSE_L 1
10 [ TA00069291A SAMHIE) L HOSE_L 1




- 132 -

D02010

2500HL_EU_FL
(AC02165)

STEERING WHEEL

Year/Month

2023-01-17




- 133 -

D02010 Year/Month
2500HL EU FL STEERING WHEEL
(AC02165) 2023-01-17
= 2EHz E g = S H| 1
(NO) (PART NO) (PART NAME) @Qry) (SPEQ) (REMARK)
1 [TZ29030000B1 STEERINGWHEELASS'Y
WASHER, SPRING (® 16) M16

2 |22217-160000

1164401230

CAP(TYM), STEERING WHEEL




- 134 -

D02011

2500HL_EU_FL
(AC02165)

STEERING MOUNTING

Year/Month

2023-01-17




- 135 -

D02011 STEERING Year/Month
2500HL_EU_FL MOUNTING
(AC02165) 2023-01-17
cu| SEds 2 Z g sz 7 8l
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | TAO0071720C Az=ga)zl BRACKET 1
1 | TA00071720B Az=gafzl BRACKET 1
2 |26106-080202 SZEMXEBE SQR FLANGE BOLT 4 [ M8XP1.25X20
3 | TA00068935B PST X|X|Cf =Bt ASSY, PST SUPPORT 1
3 | TA00068935D PST X|X|Cf =Bt ASSY, PST SUPPORT 1
3 | TA00068935C PST X|X|Cf =Bt ASSY, PST SUPPORT 1
4 126106-100252 QI EX|EE SCREW,HEXFLANGEHEADCAP 4 | M10XP1.5X25




- 136 -

D02020 Year/Month
2500HL EU FL STEERING VALVE
(AC02165) 2023-01-17
6
3
7
4




- 137 -

D02020 Year/Month
LR AL STEERING VALVE
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEQ) (REMARK)
1 | FE89010000C Power Steering Unit ASS'Y STEERING, POWER 1
3 | TA00016425B 2N 8.5x25x1.6 PLAIN WASHER 8.5X21X1.6 4 (16T
4 [TA00016426B 2tM 11.5x25x1.6 PLAIN WASHER 11.5X21X1.6 4 (16T
5 [TA00016566B PST A™¥EE PST BOLT 4
6 |26716-080002 |FZHE NUT,HEX (D8) 4 [M8xP1.25
7 | FEB6050000A M CUSHION 4 |-




- 138 -

D02030 Year/Month
2500HL_EU_FL PST HOSE
(AC02165) 2023-01-17
1
5
7
9




- 139 -

D02030 Year/Month
2500HL_EU_FL PST HOSE
(AC02165) 2023-01-17
28| BHEUHD Z 9 E g + H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)
1 [FE93010000B PST DS AA PIPE, DELIVERY 1
2 | FT33060000B4 45= O HE{(3/8) 45ELBOW](3/8] 1
3 124311-000140 2580Y SEAL,ORING 1
4 | FE93040000B E|RO0|= PIPE 1
5 | FE93050000C CEOIESAA RETURN RUBBER HOSE A 1
7 123000-022000 SAFE CLAMP,HOSE 2
8 |RRA4220000B4 |90¥E 2 LockNut 90 ELBOW LOCKNUT 2
9 | FE93090000A PST R = A PST HOSE 2
9 | TAO0039946A PST R=A HOSE 2
10 | TAOOOO3081A 2a8mM12 CLIP 2




- 140 -

D02041

2500HL_EU_FL
(AC02165)

PST COVER

Year/Month

2023-01-17




- 141 -

D02041 Year/Month
2500HL_EU_FL PST COVER
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | FE86040000A EIO|2E ESFH SAFETY COVER, TIE ROD 2 |16T
1 | FE86040000B EIO|2E ESFH COVER, TIE ROD 2 |1.6T

2 |26013-080202

AMZESHEE(+SW)

Bolt, Hexa (8-20)

M8XP1.25X20




- 142 -

E01010 Year/Month
2500HL EU FL FRONT AXLE CASE
(AC02165) 2023-01-17
9
13
11
8
10
2
1
6
5

12




- 143 -

EO1010 Year/Month
2500HL EU_FL FRONT AXLE CASE
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEC) (REMARK)
1 |FE76010000B M= Aol CASE, FRONT AXLE 1
2 | FE76040000C Z4T) HOLDER, FRONT 1
3 124550-050200 E 20| & A BUSH,DRY 1 [50X20
4 |FE76060000A AAE Zet COLLAR, THRUST 1 [4.5T
4 |FE76120000A AAE Zet COLLAR, THRUST 1 (20T
5 [26116-100252 = E7T(10X25) BOLT7T(100X25) 1 [M10X1.5X25
6 |26716-100002 SH4HE Nut, Hexa (®10) 1 [M10XP1.5
7 124321-000550 o-2 SEAL,O-RING 1 [1A G55.0
8 |FE76100000B ZH(=®) HOLDER 1
9 |24550-065300 E 20| £ A DRY BUSH 1
10 | FE76120000A APAE Zet COLLAR, THRUST 1 (20T
11 124321-000700 O-Z1AG-70(24HD1302 S O-RING1AG-70 1 [{G70
12 |24764-060000 Jdg|Aa4E GREASE NIPPLE 1
13 [24321-000650 O-Z1AG-65(=4h) O-RING, FIX(®65) 1 [G65.0




- 144 -

E01030

2500HL_EU_FL
(AC02165)

GEAR CASE, FRONT AXLE

Year/Month

2023-01-17




- 145 -

E01030 Year/Month
2500HL EULFL GEAR CASE, FRONT AXLE
(AC02165) 2023-01-17
=4 f3H= 5 3 R g 74 Cljn]
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEQ) (REMARK)
1 | FE80010000C 7|07 0] 2 (Zh CASE, GEAR LH 1
2 | FE80020000C 7|01 0| 2 () CASE, GEAR RH 1
3 [23887-100002 E{3(0]H) SCREW,HEXAGONHEADCAP 2 |M10
4 [23414-100000 429,A202322, 11210 PLAIN WASHER (D10) 2 |M10
5 | FEB0050000B 71{AHO|AFHH COVER, GEAR CASE 2
6 [22312-100200 Halim PIN, DOWEL (10-20) 4 | D10X20
7 126013-100282 EE BOLT 16




- 146 -

E01030-1 Year/Month

2500HL EU FL GEAR CASE, FRONT AXLE
(AC02165) 2023-01-17

2 / 4
5 1
. 3
1
- 2
4 4




- 147 -

E01030-1 Year/Month
2500HL EU_FL GEAR CASE, FRONT AXLE
(AC02165) 2023-01-17
28| BHEUHD g g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 |FE81010000A Hi| & 7] 01(38) BEVEL GEAR 2 |NONE
2 | TA00065425A OTHE A4S ASSY SHAFT, FAXLE )
2 | TA00039488B ZHE ALE FRONT SPINDLE 2
3 |24101-062064 20126206 BALL BEARING (#6206) 2 | #6206
4 |24101-062054 =H|0{ 26205 Bearing, Ball (#6205) 2 |#6205UU
5 | FE81060000A M EZzt SET COLLAR 4 |-
6 | TA00044968A UM OIL SEAL 2
7 | FE81080000A Aos SHIM 0.8 2 |-
7 | FE81090000A A1.0 SHIM 1.0 2 |-
7 | FE81100000A M2 SHIM 1.2 2 |-
8 | FE78070000A Ao SHIM 0.8 2 |-
8 | FE78080000A A SHIM 1.0 2 |-
8 | FE78090000A Ao. SHIM 0.6 2 |-
8 | FE78100000A A SHIM 1.4 2 |-
9 |22252-000550 7 RING, CIRCLIP (® 55) 2 |D55




- 148 -

F01040 Year/Month
2500HL_EU_FL FRONT DIFFERENTIAL
(AC02165) 2023-01-17
24
25
26
21
20 19 22
19 16
18
21 20
25
27 2 12 3 4 13
23
14

15




- 149 -

E01040 Year/Month
2500HL EU_FL FRONT DIFFERENTIAL
(AC02165) 2023-01-17

| REEHD 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @m (SPEC) (REMARK)
1 |24142-302050 Ef|O| & 2{H|0{ 21302050 |ROLLER BEARING 2 |NONE

2 | TA00060445A Z2H2.0T) COLLAR(2.0T) 2

3 | TA00060444A Z2H(1.6T) COLLAR(1.6T) 2

4 | TA0D0060446A A©0.11) SHIM(0.1) 2

4 | TA0D0060447A .21 SHIM(0.2) 2

4 | TA0DD060448A .31 SHIM(0.3) 2

12 | FE77120000A Zat COLLAR 1 |50.8X3.6T

13 | FE77130000A HE LOCK NUT, PINION 1 |-

14 | FE77140000A UM (E4) 20x40x8 OIL SEAL, FRONT AXLE 1 |[20X40X8

15 |22252-000520 CIRCLIP52 RING, CIRCLIP (0 52) 1 |D52(THEB)

16 |24164-000352 LISH o dEX|E STOP RING 1 |D35

18 | FE77180000A MEAZH O|A Case, Front Differential 1 |-

19 | FE77190000A Hi| 1 7| of I L| 1(10) Pinion, Front Differential Bevel Gear 2 |-

20 | FE77200000A | 7| 0f(14) Gear, Bevel 14T 2 |-

21 | FE77210000A Zte} Collar, Front Differential Pinion 2

22 [24101-060104 =H0{&6010 Bearing, Ball (#6010) 2 |#6010

23 | FE77230000A Q3a=ExEh Shaft, Front Differential York L 1 |-

24 | FE77240000A {AXD) Shaft, Front Differential York R 1 |-

25 [22351-050020 A ZT5X20 PIN, SPRING (5-20) 2 | D5X20

26 | FE77260200B 2710 RING GEAR 1

27 |FE77260100B EztolE mL A GEAR, BEVEL 1




- 150 -

E01050 Year/Month
2500HL_EU_FL BEVEL GEAR
(AC02165) 2023-01-17
13 1
14
6
11
7
12
13 15
14 @
1
2
5
i 12
7
11
6
15

16




- 151 -

EO1050 Year/Month
2500HL_EU_FL BEVEL GEAR
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 [FE78010000B 2UH (§4) 55x72x13.5 OIL SEAL (55X72X13.5) 2 | 55X72X13.5
2 |24101-069104 EH0o 2 BALL BEARING #0691 2
3 [24101-069094 AegEH o DEEP GROOVE BALL BEARING 2 | #6909
4 |22242-000450 Z8AHEAS SNAP RING, SHAFT (& 45) 2 | D45
5 |22252-000680 THIAHE RING, CIRCLIP (® 68) 2 D68
6 | FE78060000A H| 2 F7|0(10) GEAR 2 |-
7 | FE78070000A 08 SHIM 0.8 2 |-
7 | FE78080000A 1.0 SHIM 1.0 2 |-
7 | FE78090000A & 06 SHIM 0.6 2 |-
7 | FE78100000A 14 SHIM 1.4 2 |-
11 |24101-062064 =H| 026206 BALL BEARING (#6206) 2 | #6206
12 | 22252-000620 THEAMEIE RING, CIRCLIP (® 62) 2 |DE2(THE)
13 | FE78130000A HI = F7|0{(16) GEAR 2 |-
14 |24101-062044 =H|0{ 26204 Bearing, Ball (#6204) 2 #6204
15 | TAOOO63886A o= FRONT SECOND SHAFT 2
16 [24101-063044 =H| 0 &6304 BALL BEARING 2 |#6304




- 152 -

E01070

2500HL_EU_FL
(AC02165)

FRONT DRIVE SHAFT

Year/Month

2023-01-17

15

11

10

16




- 153 -

E01070 Year/Month
2500HL EU_FL FRONT DRIVE SHAFT
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 | TAO0039500A HETSS FRONT WHEEL DRIVE SHAFT 1
2 |123000-070000 351,A22, 822 - =70 CLAMP,HOSE 1 (D70
3 [ FE82050000A SLHMEEXOEXTIB ASS'Y JOINT, UNIVERSAL 1 | NONE
4 |FE82100100A 714 1
5 [FE82100200A Al 1
6 |22242-000200 =8 A2 SNAP RING, SHAFT (& 20) 1 |D20(%8)
7 129331-060040 Y A=alg COIL PIN 1
8 |FE82120000D HETSE 7HA COVER A, FWD SHAFT 1
9 123010-058000 SAHESS HOSEBANDS8 1 (D58
10 | FE82140000A HETFSEAHHC COVER C 1
11 {23010-050000 SAHESQ HOSEBANDS0 1 (D50
12 | TA00041305C MERSZE B ZE  |COVER B ASSY, FWD SHAFT 1
13 | 24341-000390 ngasdod O-RING, FIX (#39) 1
14 {29331-040030 Y Axz=ag] COIL PIN 1
15 | FE82220000A 128 COUPLING 1 [D28.0
16 | FE82200000A QUM SEAL,OIL 1
17 | 24104-062044 =H|0{&6204UU BALL BEARING #6204UU 1 [#6204UU




- 154 -

E01080 Year/Month
2500HL_EU_FL TIE ROD
(AC02165) 2023-01-17
5
6
4




- 155 -

E01080 Year/Month
2500HL_EU_FL TIE ROD

(AC02165) 2023-01-17

SEWS Z g S 8|0
(PART NO) (PART NAME) (SPEC) (REMARK)
FE86010000C PST CYLINDER 1 |NONE
FE86020000C EIO|ZEL X%t TIEROD L ASS'Y 1 | NONE
FE86030000C EfO|Z2ER = TIEROD R ASS'Y 1 | NONE
22312-100140 T PIN,STRAIGHT 2 |D10X14
26877-120002 CASTLENUT12 2 |M12X1.25
22417-300250 PIN , COTTER (3-25) 2 | D3.0X25
4

26013-100702

HEX BOLT W/WASHER




- 156 -

< | ~
= B
< |
O |
= | <
| o
g | S
> | N
O
e
(Vg
D)
O
I
I
)
—
)
—
)
>
o T¢
==
S 25
-
)]
£ 8z
LN
al




- 157 -

FO1010 Year/Month
L MG T CLUTCH HOUSING
(AC02171) 2023-01-17
=4 REHD 9 9 2 T4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 | FE24010000C 22X 5t CLUTCH HOUSING 1
2 |22312-080140 Ham PIN, DOWEL (8-14) 2 | D8X14
3 |26013-100452 MRS UZE HEX BOLT W/WASHER 2 | M10X1.5X45
4 [26013-080452 QMZTEUFZHEE(+SW) | SCREW,CAPTIVEWASHERCAP 2 | M8XP1.25X45
5 |26013-080302 QUMEEFZHEE(+SW)  [HEX BOLT W/WASHER 11 | M8XP1.25X30
6 |26216-120252 HEEE STUD BOLT 4 [12X25
7 126116-080122 = E7T(8X12) SCREW,HEXAGONHEADCAP 1 [M8X1.25X12
8 |23414-080000 320,ALLI{Z8 WASHER, PLAIN (®8) 2 |M8
9 | FE24100000A A7440/48x11(2 AS) CAP,SEAL 1 [40/48X11
10 | FE24110000C X5t HH COVER CLUTCH_HOUSING 1
11 122312-060140 PARALLEL PIN 6X14 PIN, DOWEL (6-14) 2 |D6ex14
12 | 26013-080352 QAN ZEUFZHE E(+SW) | SCREW,CAPTIVEWASHERCAP 4 | M08X1.25X03
13 [26013-080502 QAMERFZEE(+SW)  |Bolt, Hexa (8-50) 6 | M8XP1.25X05
14 [26116-080162 |LEE SCREW,HEXAGONHEADCAP 1 | M8X1.25X16
15 | FE24170000A H|o 2 #H[O| £~ Case, Bearing 1
16 [26013-080162 QMR FZEE(+SW)  |Bolt, Hexa (8-16) 3 | M8XP1.25X16
17 124341-000530 13 E2sygod O-RING, FIX (®53) 1
18 | FE24200000A X5t 1 PACKING,CLUTCH HOUSING 1 1705
19 | TB26070000A N PLUG 8




- 158 -

Year/Month

2023-01-17

TRANSMISSION CASE

2500L HST TM

16

e
4 =

1

‘—_ 2 g#fﬂu i
| SY0 )




- 159 -

FO1020B Year/Month
L ST T TRANSMISSION CASE
(AC02171) 2023-01-17

| REEHD 49 49 g 74 H| 21
(NO)[  (PART NO) (PART NAME) (PART NAME) Qm (SPEQC) (REMARK)

1 | TAO0003027F 0| MAO| A (HST) TRANSMISSION CASE (HST) 1

2 |26216-120602 HEEE STUD,BOLT 4 [12X60

3A | FE27030000C QAAO|X| mo|= =3t PIPE, OIL GAUGE 1

3B [ TA00039670A QAAO|X| mto| = X3t PIPE, OIL GAUGE 1

4A | FE27040000A QAA O GAUGE,OIL 1

4B |TA00039713A QLA O|X| OIL GAUGE 1

5 [24311-000100 O-21AP10.0 O-RING, DYNAMIC (®10) 2 |P10

7 126013-080162 QMZEFZEE(+SW)  |Bolt, Hexa (8-16) 1 [M8XP1.25X16

8 |23887-160002 =202 20/222 PLUG 1 [M16

9 |23414-160000 Sz WASHER,SEALING 1 [M16

10 [ FE27100000B a3l BRACKET 1 [4.5T

11 | 26013-100302 QAN ZTEUFZHE E(+SW) | SCREW,CAPTIVEWASHERCAP 2 | M10XP1.5X30

12 | TAOO003024A HOLDER,BEARING HOLDER,BEARING 1

13 | TAOOO016301A 2 EE BOLT 3

14 [ 22217-100000 AT WASHER, SPRING (® 10) 3 |M10

15 | TAOOO17200A HAHH(HST) 2 UPPER COVER (HST) ASSY 1

16 |[26013-080202 QIMZEZZEE(+SW)  |Bolt, Hexa (8-20) 4 [ M8XP1.25X20

17 | FE27130000A THEFHH Ij A PACKING,FORNT COVER 1 1705

18 | FE27180000A A7 H oA PACKING,UP-COVER 1 1705




- 160 -

FO1040

2500L HST T™
(AC02171)

REAR AXLE CASE

Year/Month

2023-01-17




- 161 -

F01040 Year/Month
200l HST o REAR AXLE CASE
(AC02171) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO)[  (PART NO) (PART NAME) (PART NAME) @Qm (SPEC) (REMARK)
3 [FE30030000A SR =AHO0|A A PACKING, REAR AXLE CASE 2 |T05
4 122312-060140 PARALLEL PIN 6X14 PIN, DOWEL (6-14) 4 |D6X14
5 [26013-100352 EE Bolt, Hexa (10-35) 8
6 [26013-100502 AMZTESUHEE BOLTW/SW 10 | M10X1.5X50




- 162 -

FO1070

2500L HST T™
(AC02171)

DIFFERENTIAL GEAR CASE

Year/Month

2023-01-17




- 163 -

PARALLEL PIN 6X14

FO1070 Year/Month
L MG T DIFFERENTIAL GEAR CASE
(AC02171) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)[  (PART NO) (PART NAME) (PART NAME) Qm (SPEC) (REMARK)
1 [FE29010000G K= 7|01 A 0| A CASE, DIFF. GEAR 1
2 |FE29020000A X=7|0{#AH 0| A mhH PACKING, CASE.DIFF.GEAR 1 1705
3 |26216-100352 HEEE BOLT 4
4 [26216-100652 HEEE STUD,BOLT 2 | 10X65
5 [22217-100000 ATEQIM WASHER, SPRING (® 10) 6 |M10
6 |26716-100002 FUHE Nut, Hexa (®10) 6 |M10XP1.5
7 |26013-100402 AMAERLUEE Bolt, Hexa (10-40) 5
8 [22312-060140 PARALLEL PIN 6X14 PIN, DOWEL (6-14) 2 |D6ex14
9 |FE29080000A NSHEEH(R) HOLDER 1 -
10 [26013-080252 QAMERFZEE(+SW)  |Bolt, Hexa (8-25) 4 [M8XP1.25X25
11 | FE29100000A 2 H COVER REAR 1 |-
12 | FE29110000A k=2l =; i A PACKING,REAR COVER 1 1705
13 | 26013-100302 QAN ZTEUFZLE E(+SW) | SCREW,CAPTIVEWASHERCAP 6 | M10XP1.5X30
2

—
~

22312-060140

PIN, DOWEL (6-14)

D6X14




- 164 -

F02020

2500L HST T™
(AC02171)

CLUTCH SHAFT

Year/Month

2023-01-17




- 165 -

02020 CLUTCH SHAFT Year/Month
2500L HST T™ U
(AC02171) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | FE31010000B RS CLUTCH SHAFT 1
1 | FE31010000A RS SHAFT,CLUTCH 1
1 | FE31010000C RS CLUTCH SHAFT 1
2 |24101-062044 EH| 026204 Bearing, Ball (#6204) 1 [#6204
3 [22242-000200 =gAHaln0 SNAP RING, SHAFT (® 20) 1 |D20(E8)
4 | FE31040000A 2{X[=7]0{(16) GEAR, CLUTCH SHAFT 1 |--
5 |24101-062034 EH|0{&6203 Bearing, Ball (#6203) 1 #6203
6 | FE31060000A QL UA(E4)25x40x8 OlL SEAL25*40*8 1 | 25X40X8




- 166 -

F02090

2500L HST T™
(AC02171)

CENTER FRAME

Year/Month

2023-01-17




- 167 -

F02090 Year/Month
L ST T CENTER FRAME
(AC02171) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 | TAO0072574B ME =g g =3 CENTER FRAME 1
2 |26013-120652 AMZESUEE BOLT 2
3 [26716-120002 295 ALLSZIHE HEXA NUT295 8 |M12X1.75
4 122217-120000 ATEIQIN WASHER, SPRING (® 12) 8 |M12
5 |26013-120302 QUMEEFZHEE(+SW)  [HEX BOLT W/WASHER 8 [M12XP1.75X3
6 |26013-120252 QM ZTEUFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 4 |M12XP1.75X2
7 |24550-025200 E 2O & A| BUSH,DRY 2 |25X20
8 [TA00003081B 2 a2M12 CLIP 2
8 [TAO0003081A 2 a2M12 CLIP 2




- 168 -

FO2110B

2500L HST T™
(AC02171)

PROPELLER SHAFT- HST

Year/Month

2023-01-17




- 169 -

oetios PROPELLER S Year/Mont
2500L HST T™ HAFT- HST
(AC02171) 2023-01-17
s SEHS z g z g T s
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1A [ TAO0002851A Tzd™g= SHAFT, PROPELLER 1
1A | TA00002851B T Z2HEPZ(HST) SHAFT, PROPELLER 1 D20
1B | TA0O0039503B T Z2HEPZ(HST) SHAFT, PROPELLER 1
1B | TAOOO39503A T2HEZ(HST) SHAFT 1
2 | FE32020000A EQHHEE COUPLING,BALL OUTER o |-
3 [22351-060032 Axmalm PIN, SPRING (6-32) 2 |D6X32
4 122351-035032 Axmalm PIN, SPRING (3.5-32) 2 |D3.5x32
5 | FE32050000A EHEY COUPLING,BALL INNER 2
6 | FE32060000A EXQETIAZ GASKET, BALL JOINT 4 |20T
7 | FE32070000A o S/ ONPN SUPPORT,GASKET 2 [1.0T
8 [22252-000350 2a35 RING, CIRCLIP (® 35) 2> D35
9 |124190-120001 PAR STEELBALL 8 |3/8"




- 170 -

FO2120B

2500L HST T™
(AC02171)

FRONT SHAFT- HST

Year/Month

2023-01-17




- 171 -

st FRONT SHAFT- HST Year/Month
2500L HST T™ B
(AC02171) 2023-01-17
= EFHD = = > 4 H| 1
(NO)[  (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 | TAOO002953A DTHE =27T) SHAFT, FRONT(27) 1
2 |RR19170000A3 |Z2Z2H0{2 BEARING,BALL 1
3 |24101-062044 =H{|0{ &6204 Bearing, Ball (#6204) 1 | #6204
4 | FE35050000A A4 35/42x10(% US) CAP, SEAL 1 |35/42X10
5 | TAO0002954A THE =(147) SHAFT, FRONT(14) 1
6 |24101-062034 =H| 026203 Bearing, Ball (#6203) 1 | #6203
7 |RR21110000A3 EH & TMB204 BALL BEARING (TMB204) 1
8 [TA00028848A QLA (E)20X35X7 OIL SEAL 1




- 172 -

o2t Year/Month
2500L HST TM HYDRAULIC OIL LINE, CLUTCH- HST

(AC02171) 2023-01-17

(1
S iém‘?“’o_a? A
e B

r_f_x_




- 173 -

F02130B Year/Month
L ST T HYDRAULIC OIL LINE, CLUTCH- HST
(AC02171) 2023-01-17

a¥| 2EHD = = 22| 7Y 43
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1A | TAOO003097A PIPE(HST) PIPE(HST) 1

1B | TA00039585A AAmo|Z(F2X|-=2) | PIPE ASS'Y 1

2 | FE96020000A g RING 1 |D21.7XT1.6

3 [24311-000160 O-2 P16 O-RING, DYNAMIC (®16) 1 |P16

4 124311-000180 O-RING(P18) O-RING, DYNAMIC (@18) 1 |P18

5 126013-080162 MEEFZEE(+SW)  |Bolt Hexa (8-16) 1 | M8XP1.25X16

6 | TAOOO16988A SAZYIT 24 HOSE CLAMP 24 2

7 | TAOO003094A HOSE,HYDRAULIC HOSE, HYDRAULIC 1

8 | TAO0003124A ool = PIPE (HST) 1

9 |24311-000200 ogdrd O-RING, DYNAMIC (@20) 1 | 1A P20.0

10 [26013-080162 QIMEEFZEE(+SW)  |Bolt Hexa (8-16) 1 | M8XP1.25X16

11 | TAOO051811A oozl mo|= PIPE, AIR BREATHER 1

12 124311-000120 O-&l 495-12 O-RING, DYNAMIC (®12) 1 |P12

13 [26013-080162 QIMEEFZEE(+SW) | Bolt Hexa (8-16) 1 | M8XP1.25X16

14 [ TA00020843B Ztet 12x16x4.5 COLLAR 1 13.2T




- 174 -

FO3010B

2500L HST T™
(AC02171)

MAIN SHIFT DRIVE SHAFT- HST

Year/Month

2023-01-17

P23-01




- 175 -

FO30108B Year/Month
ool HST T MAIN SHIFT DRIVE SHAFT- HST
(AC02171) 2023-01-17
e z g z g EEE Hl 1
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEC) (REMARK)
1 |[TA00002854B 7|01 (13-18)(HST) GEAR-SHAFT (18-13) 1
2 |RR21110000A3 | =H|0{& TMB204 BALL BEARING (TMB204) 1
3 | TT72040000A4 Hl o 2ITMB302 BEARING 1 | TM302
4 | TA00002884B 7| 0{(27T)(HST) GEAR (27T) 1
5 [22242-000200 =g2AHEIDo SNAP RING, SHAFT (& 20) 1 |D20(E8)
6 | TAOO002958A 7101(147) GEAR(14T) 1
7 |22242-000180 =gAthalg SNAP RING, SHAFT (@ 18) 1 ID18




- 176 -

FO3040B

2500L HST T™
(AC02171)

(RANGE SHIFT DRIVE SHAFT)- HST

Year/Month

2023-01-17




- 177 -

F030408B Year/Month
L ST T (RANGE SHIFT DRIVE SHAFT)- HST
(AC02171) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | TAOD002955A 710{z%147) GEAR-SHAFT 1
2 |24101-062054 EH|0{&6205 Bearing, Ball (#6205) 1 |[#6205UU
3 |TT72040000A4 H| Of 2 TMB302 BEARING 1 | TM302
4 | TA00031462A 7|01 (20T)(HST) GEAR 1 |-
5 | TAOD002852A 7HEd COUPLING 1
6 |22252-000180 THIAHE RING, CIRCLIP (® 18) 1 ID18




- 178 -

705020 Year/Month
25001 HST TM REAR DIFFERENTIAL
(AC0217T) 2023-01-17
3
14 6 o
> 4
11 2 9
7 6
9 8
10 2
12
15

19

13




- 179 -

FO05020 Year/Month
L MG T REAR DIFFERENTIAL
(AC02171) 2023-01-17

| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)

0 |FE41010000D H| & 7| O{Subxgt BEVEL GEAR ASS'Y 1

0 |FE41010000C H| & 7| O{Subxgt BEVEL GEAR ASS'Y 1

0 |FE41010000E H| & 7| O{Sub=xgt BEVEL GEAR ASS'Y 1

0 | TA00050678A H| 2 7| O{Sub=xgt BEVEL GEAR SUB ASS'Y 1

1 | FE41020100A E2to|E mfL| DRIVE PINION 1

1 | FE41020100B E2to|E mfL| DRIVE PINION 1

1 [ TA00050362A Ez2to|E O ei3) DRIVE PINION 1

2 | FE410202008B ERLY RING GEAR 1

3 | FE41030000A XS AH 0| A CASE,DIFFRENTIAL -> FE41010000A 1 |-

4 | FE41040000B Ao = SHAFT, DIFF. PINION 1 |D16

5 | FE410500008B XrEI L A(12) PINION, DIFF. 2 |-

6 |FE41060000B XE7101(14) GEAR, DIFF. SIDE 2 |-

7 | FE41070000A 1.0 SHIM1.0 2 (1.0T

8 [24101-063054 | =HIO{&6305 BALL BEARING #6305 1 |#6305

9 |24121-063054 =H| 0] 26305NR BALLBEARING 1 |#6305NR

10 [ FE41100000A 234 PIN 1 |N7X12

11 [ FE41110000A o PIN 1 |D7X33

12 [ TC57080000A4 = EMB8X22 BOLT M8X22 6 |M8X22

13 [24101-060094 | =H]0{ 26009 Bearing, Ball (#6009) 1 |#6009

14 [24101-060104 | =0 6010 Bearing, Ball (#6010) 1 [#6010

15 | FE41160000A XtsA0.2 SHIM, DIFF. SIDE 1

151 | TAOOO18029A AsSH 01T SHIM 0.1T 1

19 |22252-000750 THECHAHEAS RING, CIRCLIP (® 75) 1




- 180 -

FO6000

2500L HST T™
(AC02171)

REAR AXLE ASSY

Year/Month

2023-01-17

34 8
7 g
56
12
30
22
23

10

112 16

134

B, 18

19
24 21

25
26

27 og

31 32




- 181 -

FO6000 Year/Month
L MG T REAR AXLE ASSY
(AC02171) 2023-01-17

| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
32A| TA00056814D K= Z=2HRH,00) REAR SHAFT ASSY(RH,00) 1
31A| TA00056813D ZRt= Z2HLH,00) REAR SHAFT ASSY(LH,00) 1

1 | FE30010000B SR=AO|AED REAR AXLE CASE, LH 1

1 | FE3001000AA SRS A O| A (Zh (M) 1

1 | FE30010000C SR=AO|AED REAR AXLE CASE, LH 1

2 | FE30020000C SR=AHO0IA(R) REAR AXLE CASE, RH 1

2 | FE30020000B SR=AHO0IA(R) REAR AXLE CASE, RH 1

3 | FE57010000A Bejo|=3 AeH(ED LEVER(L),BRAKE CAM 1

4 |FE57020000A Ho||o| 27| (L) LEVER(R),BRAKE CAM 1

5 124311-000210 361,A22,0-RING1AP-21.0 O-RING, DYNAMIC (®21) 2 [ P21

6 |22242-000250 =g AHEDg SNAP RING, SHAFT (@ 25) 2 |D25

7 [FE55010000B ZAZE ROD, FORK 1

7 [FE55010000C ZAZE ROD, FORK 1

8 |22312-100250 o PIN, DOWEL (10-25) 1 [D10X25

9 [24311-000125 O-& 1AP125 O-RING, DYNAMIC (©12.5) 1 |D125

10 |24190-200001 a4 Ball, Steel 6

11 | FE57060000A 47701l O] B (= ACTUATOR(L) 1 |-

12 | FE57070000A A0l O B () ACTUATOR... 1

13 | FE57080000A o/ = opEH Plate, Brake Friction 6

14 | FE57090000A EY0|E Plate, Brake Iron 4 20T

15 | FE57100000A Hod=H HOLDER BEARING 2

16 | FE57110000A | PIN 2 |N8X9.3

17 | FE57120000A =8 CLIP 2 |D4.0

18 [22242-000300 =gAal3p SNAP RING, SHAFT (@ 30) 2 D30

19 [24101-063064 | =H0{ 6306 Bearing, Ball (#6306) 2 | #6306

20 | FE41200000A =G EE)) SHAFT(L), DEFFENTIAL GEAR 1 |-

21 | FE41210000A AE70FR) SHAFT(R),DIFFERENTIAL GEAR 1

22A| FE56010000B SR AXLE, REAR 2

22B | TA00039489B SR REAR SHAFT 2

23 | FE56070000A U (E4) 50x68x11.5/16 SEAL,OIL 2 | 50X68X11.5/1
24 |24101-062084 | =H|0] 6208 Bearing, Ball (#6208) 2 | #6208

25 | FE56050000A Zet 152 COLLAR 152 2 | D48.6X3.5T
26 | FE56040000A 7101(57) GEAR(57) 2 |-

26 | FE56040000B 710{(57) GEAR 1 1-

27 |24101-063074 | =H|0{ 6307 Bearing, Ball (#6307) 2 | #6307

28 | 22242-000350 =gAEl3g SNAP RING, SHAFT (@ 35) 2 |D35

29 | TAOO036405A 2L EA(M20) BONDED SEAL 2

30 | TAOOO65959A opad 21 PLUG, MAGNET 2

31B | TA0O0056815D SxtE &BH(LH,3100) REAR SHAFT ASSY(LH,3100) 1

31A| TA00056813C ZRt= Z=2HLH,00) ASS'Y, REAR SHAFT(LH,00) 1

31A| TA00056813E ZRt= Z=2HLH,00) ASS'Y, REAR SHAFT(LH,00) 1

31B | TAO0056815C SxtE ZBH(LH,3100) ASS'Y, REAR SHAFT(LH,3100) 1

31B | TAOOO56815E SxtE ZBH(LH,3100) ASS'Y, REAR SHAFT(LH,3100) 1

32B | TA0O0056816D St Z3H(RH,3100) ASS'Y, REAR SHAFT(RH,3100) 1

32A| TA00056814E K= Z=2HRH,00) ASS'Y, REAR SHAFT(RH,00) 1




- 182 -

F06000 Year/Month
200l HST o REAR AXLE ASSY

(AC02171) 2023-01-17

HEE4Hs =3 =3 4 H|
(PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)

TA00056814C ZXE ZTHRH,00) ASS'Y, REAR SHAFT(RH,00)
TA00056816C SR ZBHRH,3100) ASS'Y, REAR SHAFT(RH,3100)
TA00056816E SAHE ZBHRH,3100) ASS'Y, REAR SHAFT(RH,3100)




- 183 -

F070308 Year/Month
2500L HST TM PTO DRIVE SHAFT- HST
(AC02171) 2023-01-17
P23-01

P3=12




- 184 -

FO70308B Year/Month
L ST T PTO DRIVE SHAFT- HST
(AC02171) 2023-01-17
HFE/T =49 =3 =2 4 H| 20
(PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
TA00002885A SHAFT
24101-062044 Hl O 216204 Bearing, Ball (#6204) #6204
24101-063044 o 216304 BALL BEARING #6304

FE46040000B

GEAR(17-13)

TA00002852A

COUPLING

22252-000180

RING, CIRCLIP (® 18)

_ialiaialiala

D18




- 185 -

FO7070B

2500L HST T™
(AC02171)

PTO SHAFT- HST

Year/Month

2023-01-17




- 186 -

FO7070B Year/Month
AL ST T PTO SHAFT- HST
(AC02171) 2023-01-17
= 2EEHz =3 =3 = 4 H| 0
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 | TA00002959A 719=11T) GEAR-SHAFT (117) 1
2 |TT58010000A4 H| O 2l (6205HL) BALL BEARING (6205HL) 1 | TMB205
3 |24101-063034 =H| 0136303 BALL BEARING #6303 1 #6303
4 |24510-730320 A= 2 =H| 0] & (7303) BALLBEARING, ANGULAR 1 [HIoEAE73
7 | FE370800008B =gAthal CIR CLIP, EXTERNAL 1 |25T
8 | FE37090000A 4WD7|0{(13) GEAR,4WD(13) 1
9 |22242-000250 =g AtHEIDg SNAP RING, SHAFT (@ 25) 1 1D25
10 | TAO0031465B 7|01(13T-29T)(HST) GEAR(13-29) 1 |-
13 | FGE8040000A4 | 2tA{(37x46x1.2T) WASHER(37X46X1.2T) 1
15 [FE37160000B PTO= SHAFT, PTO 1 1-
16 | TT58010000A4 Hl o 2 (6205HL) BALL BEARING (6205HL) 1 | TMB205
17 |24101-060074 =H0{ 26007 Bearing, Ball (#6007) 1 | #6007
18 | FE37190000A 710241 GEAR 24T 1
19 | FE37200000A LAUM PTO OIL SEAL, PTO (35X55X9/10.5) 1 [35X55X9/10.5




- 187 -

FO7080B

2500L HST T™
(AC02171)

MID PTO- HST

Year/Month

2023-01-17




- 188 -

FO7080B Year/Month
2500L HST TM MID PTO- HST
(AC02171) 2023-01-17

| REEHD 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 | TAO0003057B MID PTO #O|A (HST) MID PTO CASE (HST) 1

2 | TAOOOO3065A MidPTOZ-7| O (T1T)(HST) GEAR, MID PTO SHAT(11T)(HST) 1

3 |24101-062054 =H| 0] 26205 Bearing, Ball (#6205) 1 |#6205UU

4 |24101-062044 =H| 0] 26204 Bearing, Ball (#6204) 1 #6204

5 [FE39060000A 24 MID PTO Seal, Mid PTO Oil (25-52-9/11) 1 [25X52X9/11

6 |22252-000520 CIRCLIP52 RING, CIRCLIP (& 52) 1 |D52(THEB)

7 |23887-120002 2t 0g| 20| E3{1 BOLT 1 [M12XP1.25

8 [23414-120000 S| WASHER, PLAIN (® 12) 1 |M12

9 |22312-080160 Ham PIN, DOWEL (8-16) 2 |D8X16

11 |27260-470001 HE 47 COVER47 1

12 |26013-100352 sE Bolt, Hexa (10-35) 4

13 | FE39300000D OloO|E= SHAFT, IDLE 1 (D20

14 [22351-060016 Az PIN, SPRING (6-16) 1 |D6X16

15 | FE39320000A MID PTO 7|0{(19T) GEAR 19T,MID PTO 1 |NONE

16 | CTC1040000A4 07+ H| O #6003 Bearing #6003 2

17 | FE39340000A APAE Zet COLLAR,THRUST 1

18 [22252-000470 CIRCLIP47 RING, CIRCLIP (& 47) 1 |D47(THB)

19 [ FE39350000A MID PTO #|O|A mf& PACKING,MID PTO CASE 1 1705

20 | FE39020000A A7 28x7 CAP,SEAL 1 [27X7




- 189 -

FO7090 e
2500L HST TM NEUTRE HOLDER LINK- HST
(o217 2023-01-17
13
15 95
. 3
10 4
° 2
14 2 6




- 190 -

FO7090

Year/Month
L ST T NEUTRE HOLDER LINK- HST
(AC02171) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 |TAO0017040A ATH0| M SPACER 1
2 | TAO0017044A =& ok x3t NEUTRAL ARM ASSY 1
3 |24107-068014 402680122 DEEP GROOVE BALL BEARING 1 | #6801
4 |22242-000120 =g A2 SNAP RING, SHAFT (& 12) 1 |D12(:8)
5 [24550-025120 E 20| & A DRYBUSH 1
6 | TA00017037A TExE= NEUTRAL SHAFT 1
7 |26106-100352 SZEMXEE SCREW,HEXFLANGEHEADCAP 2 |M10XP1.5X35
8 |26106-080182 444 ALLEHX|EE SCREW,HEXFLANGEHEADCAP )
9 | TA00017036C 8 24 NEUTRAL CAM 1 |-
10 |TZC5140000A3 | HHAR(X| SAFETY S/W, START 1
11 [26712-100002 FZHE HEX NUT 1 [M10XP1.5
12 | TA00017073A SEX 2= SPRING NEUTRAL 1
13 | TA00044436A Aoy nyg =3l SPRING HOOK 1 (32T
14 | TAO0017059B HST SEECE NEUTRAL ROD 1 (D8
15 | TAO0017060C =2l ALK AH|O| NEUTRAL SWITCH STAY 1




- 191 -

FO08022

2500L HST T™
(AC02171)

RANGE GEAR SHIFT FORK

Year/Month

2023-01-17




- 192 -

F08022 RANGE GEA Year/Month
55001 HST TM R SHIFT FORK
(AC02171) 2023-01-17
= fEHz =4 > 4 H| 2
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEQ) (REMARK)
1 |FE51010000A EAZLCE Rod, Main Gear Shift Fork 1 |D14H9
2 |FE51020000D 2Ly FORK, RANGE SHIFT 1
3 |FE51030000D BHE&nm3 Axd SPRING, STOPPER 1 |D14
3 | FE51030000C BHE&n3 Axd SPRING, STOPPER 1 |D14
3 | FE51030000B HHs=g3g Axg SPRING 1 (D14
4 |24190-100001 445716 Ball, Steel (5/16) 1 |5/16"
5 | FE51050000B Hijzot ARM, RANGE SHIFT 1
6 |24311-000125 o-g O-RING, DYNAMIC (®12.5) 1 D125




- 193 -

FO8040B

2500L HST T™
(AC02171)

4WD FORK- HST

Year/Month

2023-01-17




- 194 -

FoSAnE AWD FORK- HST Year/Month
2500L HST T™ B
(AC02171) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEQ) (REMARK)
1 | TA00002973B AWDZ(HST) SHAFT, 4WD 1
2 |24121-062044 Z2H|0{26204NR BEARING 1
3 |22242-000200 =gAHEID0 SNAP RING, SHAFT (@ 20) 1 |D20(E8)
4 |TA00003033A | =H]0{& TMB004 oy NG TMB00% TNRONG 1
5 TAOOOO3084A QAUM(E ) 20x42x8 OIL SEAK 20X42X8 (WRONG CODE) 1
6 |FE42090000A 4WD7|0{(20) GEAR,4WD(20) 1 |-
7 |22242-000190 =gAthalig SNAP RING, SHAFT (@ 19) 1 D19
8 | TA00003042A S A HE(20X1.2) WIRE SNAP RING(20X1.2) 1
9 |22252-000420 THIAMELD RING, CIRCLIP (P 42) 1 | D42




- 195 -

FO8050

2500L HST T™
(AC02171)

DIFFERENTIAL LOCK SHIFT FORK

Year/Month

2023-01-17




- 196 -

F08050 Year/Month
2500 LT T DIFFERENTIAL LOCK SHIFT FORK
(AC02171) 2023-01-17
=8| BEHS < = 4 H| 31
(NO)|  (PART NO) (PART NAME) (PART NAME) (SPEC) (REMARK)

4 | FE55040000C

FORK, DIFF. LOCK SHIFT

5 [FE55050000A

Spring, Differntial Lock Shift Fork

D2.6

6 | FE55060000A

Clutch, Differntial Lock Shift




- 197 -

FO8060B

2500L HST T™
(AC02171)

PTO GEAR SHIFT FORK- HST

Year/Month

2023-01-17




- 198 -

FO8060B Year/Month
L ST T PTO GEAR SHIFT FORK- HST
(AC02171) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 | TAO0003066B ZIZE (HST) FORK ROD (HST) 1 | D14H9
2 | FE53020000A PTO Bi& =3 FORK,PTO SHIFT 1
3 [FE51030000B BHBHHEm3 ATg SPRING 1 |D14
4 |24190-100001 Ad+5/16 Ball, Steel (5/16) 1 [5/16"
5 |22272-000120 EEAHEI2 RING, CIRCLIP (® 12) 1 D12
6 | FE53060000A PTOR &2t ARM,PTO SHIFT 1
7 124311-000125 O-& 1AP125 O-RING, DYNAMIC (@12.5) 1 |D125




- 199 -

F10020 Year/Month

2500L HST T™ LIFT ARM
(AC02171) 2023-01-17

_,.-Q'\'I 0




- 200 -

F10020 Year/Month
2500L HST T™M LIFT ARM
(AC02171) 2023-01-17
el READ z g = == 4|2
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TA00022494B oA E HYD PISTON (D70) 1 |-
2 [ TA00022680A o-g O-RING, HYD PISTON 1
3 | TAO0022681A B & BACK UP RING 1 [NONE
4 | TA00022679A 2E ROD, HYD. PISTON 1
5 | TA00022493C Sotok= SHAFT, HYD. ARM 1 1-
6 | TAO0035991A od O RING 1
7 124311-000380 O-RINGP-38 O-RING, DYNAMIC (®38) 1 |P38
8 | TA00022496B 2| ZEQNZE LIFT ARM_L 1 ]-
9 | TA00022497B 2| ZEQND) LIFT ARM_R 1 [NONE
10 |22242-000320 =gAEl3) SNAP RING, SHAFT (@ 32) 2 D32
11 [ TAO0022966A 2l ZEaHT ARM, HYDRAULIC 1 ]-
12 |22351-060040 2z PIN, SPRING (6-40) 1 | D6X40
13 [ TA00050297A 7t et COLLAR 1




- 201 -

F10064

2500L HST T™
(AC02171)

POSITION CONTROL LEVER

Year/Month

2023-01-17




- 202 -

10068 POSITION CONTROL LEVER Year/onth
2500L HST T™M
(AC02171) 2023-01-17
Wl REMS =l = +z| 7% 6|21
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
TA00039555C FHAEE =g LEVER, HYD. CONTROL 1
TA00019121C FAEEYHXSP HYD. CONTROL LEVER 1
TA00039555B 7AEE Y=gt LEVER, HYD. CONTROL 1
2 [TAO0019119A 10x18x1.0 SHIM 1 11.0T
3 |TA00017710C =80|(®) KNOB(BLACK) 1
4 | TAO0053460A IA(PTO) HOSE, LEVER 1
5 |26023-040102 2| | ZHS LEAH(SW+PW) SCREW W/WASHER 1 | M4X10
6 [RRD3060000A4 Ax=g SPRING, BELLEVILLE 4
7 [26366-080002 EWXHE Nut, Hexa (®8) 1 | M8XP1.25
8 [26712-080002 HE HEX NUT 1 | M8X1.25
9 [22127-080000 Ol A8 WASHER, PLAIN (D80) 1 | M8




- 203 -

F10080

2500L HST T™
(AC02171)

HYD VALVE

Year/Month

2023-01-17




- 204 -

F10080 Year/Month
2500L HST T™M HYD VALVE
(AC02171) 2023-01-17

| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
4A [TA00019112B A2EEE STOP BOLT 1

1 |TA00019098D EX N POSITION VALVE 1

2 [24311-000100 O-21AP10.0 O-RING, DYNAMIC (®10) 2 |P10

3 126013-080252 QMEEFZEE(+SW)  |Bolt Hexa (8-25) 2 | M8XP1.25X25

4B | TA00039909B 25 EE STOP BOLT 1

4A [TA00019112A A2EEE STOP BOLT 1

4B | TAO0039909A 25 EE STOP BOLT 1

5 [TTA9030000A4 =lE HOLDER 1

6 (24311-000120 O-2l 495-12 O-RING, DYNAMIC (912) 1 |P12

7 (22117-080000 HtM(A™H) WASHER, PLAIN (& 08) 1 | M8

8 [24311-000110 O-2l 495-11 O-RING, DYNAMIC (®11) 2 P11

9 |TA00019111A AEdE STOP VALVE 1

10 |22351-040012 2z PIN, SPRING (4-01) 1 | D4

11 | TA00019113B O M HH H X 5tp SAFETY VALVE ASSY 1

12 |23871-010000 HolmEe1 PLUG 1 [PT1/8

13 | FE92020000C H CAB 1 |D50

13 | FE920200008B L CAP 1 |D50

14 | FE92030000A od O RING 1

15 |26013-080252 QIMEEFZEE(+SW)  |Bolt Hexa (8-25) 2 | M8XP1.25X25

16 |26716-100002 |SZUHE Nut, Hexa (®10) 1 [M10XP1.5

17 | TTA9040000D4 L= KNOB 1

17 | TTA9040000A4 L= KNOB 1

18 | TAOO050400A 29 70l OIL GUIDE 1




- 205 -

F10090

2500L HST T™
(AC02171)

FEED BACK LEVER- POSITION

Year/Month

2023-01-17




- 206 -

F10090 Year/Month
L ST T FEED BACK LEVER- POSITION
(AC02171) 2023-01-17
28| BHEUHD g g 74 H| 21
(NO) (PART NO) T NAME) (PART NAME) Qrv) (SPEQ) (REMARK)
9 |FEA0120000B oesy g 1 [D10.0
1 [TAO0018854A g3 LINK 1 |-
2 [ TAO0018858A ANZEA LEVER, SHIFT CONTROL 1
2 | TA00018858B AZEA SHAFT 1
3 [TA00018862A O Ee = Xot SHAFT, FEEDBACK 1 |-
3 | TA00018862B mesy = X3t LEVER 1 ]-
4 |TAO0018903A EY0|E =& PLATE ASSY 1
4 |TA00018903B EY0|E =& PLATE ASS'Y 1
5 [TA00018870D mjesy of LEVER ASS'Y 1 ]-
5 [TA00018870C mesy of LEVER ASS'Y 1 ]-
6 | TA00018867B HEE & ARM ASS'Y 1 ]-
6 | TA00018867A 7HEE & ASS'Y, CONTROL ARM 1 |-
7 |126013-080202 AMZEEFZEZE(+SW)  |Bolt, Hexa (3-20) 1 [M8XP1.25X20
8 |TA00018871D LcH 25 ROD 1 |D8
8 |TA00018871C LcH 25 ROD 1 |D8
9 |FEAO120000A T = PIN, FEED BACK 1 [D10.0
10 [24311-000110 O-&l 495-11 O-RING, DYNAMIC (®11) 2 P11
11 |22272-000070 EAEAHE RING, CIRCLIP (@ 07) 1 |D7
12 |22242-000120 =gAtEl2 SNAP RING, SHAFT (© 12) 1 |D12(Z8)
13 | 26712-080002 FAHE HEX NUT 2 | M8X1.25
14 | 22360-080000 AR PIN , SNAP (80) 1 |D8
15 |22272-000080 EHALH RING, CIRCLIP (® 08) 1 |D8
16 |22242-000140 SNAP RING, SHAFT (® 14) 1 |D14




- 207 -

F10120A

2500L HST T™
(AC02171)

REAR SCV(2PORT)

Year/Month

2023-01-17




- 208 -

F10120A Year/Month
AL ST T REAR SCV(2PORT)
(AC02171) 2023-01-17

sl EEHS E 3 Exe N 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)

1 | TA00021030C scvELfsixgt SCV BRACKET ASS'Y 1 |-

1 | TA00021030B scvELfsixgt BRAKET ASSY SCV 1 |-

2 |TA00021033B Scvet =gt LEVER SCV 1 |-

3 |22127-080000 ZE0I9tM8 WASHER, PLAIN (D80) 1 M8

4 | RR66240000A4 HAAZES DISH WASHER 8 2

5 [26346-080002 UHE U-NUT(D80) 1 [M8XP1.25

6 |TA00001290A SCVH E & 2H2PORT) REMOTE VALVE, (2PORT) 1

7 [26106-080552 SLA4EUXEE HEX FLANGE BOLT (D80) 2 | M8XP1.25X55

8 |FBA3060000C4 ZOIE(1/2Y JOINT(1/2) 2

9A [FBA3150000C3 ZRERH1/2" JOINT ARM(1/2) 2

9B | FBA3150000C3 ZOIEQH(1/2" JOINT ARM(1/2) 2

10 | CEE4050000A4 AtE| 2 AAEH3/8 ELBOW (3/8) 2

11 | TA0O0022932B S LS A(PF3/8 650) HYDRAULIC HOSE(PF3/8 800) 2

12 | TA00019291D SCVZ=gh(n eroto| =) HYD CAP 1

13 124311-000090 O-2l 495-9 O-RING, DYNAMIC (®9) 2 |P9

14 |26013-080302 QIMEEFZHEE(+SW) [ HEX BOLT W/WASHER 2 | M8XP1.25X30

15 | VD05460000A4 =E0|(3) LEVER(BLACK) 1




- 209 -

F10160H Year/Month
25001 HST T HYDRAULIC OIL LINE
(AC02171) 2023-01-17
4
3
5

10




- 210 -

F10160H Year/Month
L ST T HYDRAULIC OIL LINE
(AC02171) 2023-01-17
wd|  REWS Zqy Z g % 4 ) 1
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TAOO065740A Q= A(PF 3/8-235) HOSE(PF3/8-235) 1
2 | TA00050340A Z2H AHHY COVER, FILTER 1
3 | TTA3880000B4 7{ 4l E{PF3/8 CONNECT PF3/8 3 |PF3/8
3 TTA3880000A4 O|'a' El’ Adapt, Connect PF3/8 2
4 |26014-080252 SIM AP SZHEE(+SW,PW) Bolt, Hexa (8-25) 2 | M08X1.25X02
5 | TA00016986C LUEH OIL FILTER 1
5 | TA0O0016986B HST 2YZH HST Oil Filter 1
6 |24190-100001 Z415/16 Ball, Steel (5/16) 1 [5/16"
7 | TAO0015442A Ama SPRING 1
8 123414-120000 =i WASHER, PLAIN (® 12) 1 |M12
9 |TA00015441A EE BOLT 1
10 | TA00053554C 2| Hotol= HOSE 1




- 211 -

F11070

2500L HST T™
(AC02171)

DIFFERENTIAL LOCK LEVER- HST

Year/Month

2023-01-17




- 212 -

VD05460000A4

e >
o

ot

—

LEVER(BLACK)

F11070 Year/Month
L MG T DIFFERENTIAL LOCK LEVER- HST
(AC02171) 2023-01-17
ev|  HEWS zy =y +2| 4 B
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
1 | TA00027238B s My xS PEDAL 1
1 | TA00027238C A=s1H™ YHZ=E DIFF. LOCK LEVER 1
3 122360-160000 AHT16 PIN, SNAP (6®) 1 [D16
4 | FE72050000B AsHYE AZE 1 |D5.0
5 |FE72060000A s 1Y EE ROD, DIFF LOCK 1 |D8
6 |22417-200160 JFEE2X16 PIN , COTTER (2-16) 1 |D2.0X16
7 [22360-080000 Holg PIN , SNAP (8®) 1 |D8
8 & 1




- 213 -

F11080

2500L HST T™
(AC02171)

FRONT WHEEL DRIVE LEVER

Year/Month

2023-01-17




- 214 -

F11080 Year/Month
AL ST T FRONT WHEEL DRIVE LEVER
(AC02171) 2023-01-17

sl EBEHs = E 3 e 4|2
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEQ) (REMARK)

1 |FE68010000B 4WD B¢t 4WD SHIFT GEARS ARM 1

1 |FE68010000A 4WD B¢t 4WD SHIFT GEARS ARM 1

2 |24311-000125 O-& 1AP125 O-RING, DYNAMIC (912.5) 1 [D125

3 | FE68030000B 4WD E2{1 1

3 | FE68030000A 4WD Eg{1 PULG, 4WD 1

4 |23414-140000 mz14 PACKING14 1 [M14

5 [FE51030000B HH&D3 Axg SPRING 1 (D14

5 | FE51030000D BHE&n3 Axd SPRING, STOPPER 1 |D14

5 |FE51030000C BHH&n3 Axd SPRING, STOPPER 1 |D14

6 |24190-100001 Z5/16 Ball, Steel (5/16) 1 [5/16"

7A | FE68070000D AWDH Y LEVEL, 4WD CHANGE 1

7B | TAO0O039553B AWD B8 e =gt LEVER, 4WD SHIFTER 1

8 |TA00016637A B =A 16x80 LEVER HOSE 16X80 1 [ 16X20X80

9 [TA00017708B 2l = E0|(H) KNOB(RED) 1

10 [22351-080030 Azglyl PIN, SPRING (8-30) 1

11 | RN41050000B4 AEY0IE PLATE, KEEP 1 (732

11 |RN41050000A4 |ZEZ0|E PLATE, KEEP 1 (732

12 |26013-080202 QIMEEFZEE(+SW)  |Bolt Hexa (8-20) 1 [M8XP1.25X20

13 |26023-040102 OF M Z= 2 H| T2 LEAKSW+PW) SCREW W/WASHER 1 [M4X10




- 215 -

G01020

BONNET Year/Month
2500HL_EU_FL
(AC02165) 2023-01-17
2
7
3
1
4
6 s
!
7
26 25 24
10
11 9
11
11 10
11
s 11
13 14
20 L
11
19 12 i
s 19
20 15 19 21
11 11
19 » " 11 m
20 16 1 11
22
18
20 23
20 18
19
17
11
18 20
29 27

28




- 216 -

G01020 Year/Month
2500HL_EU_FL BONNET
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @Qty) (SPEQ) (REMARK)
1 | TA00072279B 2 E Z=%, TOP BONNET ASSY, TOP 1
2 | FEBOO90000A F7H COVER FUEL FILLER 1
3 |22487-060500 F5T 6X50 PIN, HEAD (06-50) 1 | D6X50
4 |22127-060000 HotA WASHER, PLAIN (® 06) 1 |M6
5 |22417-160120 oHl1.6X12 PIN,, COTTER (1-12) 1 |D1.6X12
6 |22587-350102 HH| 2| Ef Z LA TAPPING SCREW 1 |3.5X10
7 | TA00069430A ItaAamel GAS SPRING 2
8 |26366-080002 SUEUXHE Nut, Hexa (08) 2 | M8XP1.25
9 |TA00069152B =H EREHE) SPONGE 1
10 | TAO0068391B Iy =2zl BRACKET 2
11 |26106-060162 FLUEUX| EE HEXFLANGEBOLT 29 | M6XP1.0X16
12 | 22587-480124 HH| 2| Ef ELEAF TAPPING SCREW 20 [4.8X12
13 | TA00069153B =4 EL EHSH) SPONGE 2
14 | FTD6290000B4 HERHIA CHHO) FUSE BOX INSULATION PLATE 1
15 | TAO0068376B % =3¢ =3t ASSY, GRILLE FRAME 1
16 | TAOO068373B AEZIO|FH =gt ASSY, STRIKER 1
17 | TAO0072282A 24 E =%, L0 BONNET ASSY, LO 1
18 | FEO6040000A ZEAN HE 6 NUT 6, PUSH 23 (04T
19 |26367-060002 EHXHE Nut, Hexa (D6) 10 | M6XP1.0
20 [22137-060000 ot WASHER , PLAIN 6 |M6
21 | TA00072520B 24 E, LH BONNET_LH 1
22 | TA00068385B AO|E EtS Y, LH NET, SIDE LH 1 |2610H
23 [ TA00068384B AOIE %, LH GRILLE, SIDE LH 1
24 | TAOOO72521A 2UIE, RH BONNET_RH 1
25 [ TA00068388B AO|E EFZ, RH NET, SIDE RH 1 [2610H
26 | TA00068387B AMOIE &, RH GRILLE, SIDE RH 1
27 | TA00068382C THE Ef5T NET, FRONT 1
28 | TA00068381B zHE 8 GRILLE, FRONT 1
29 | TAOOO71736A A= (TYM) EMBLEM(TYM) 1
30 [ TA00001332C SIMEEE M6 INSERT BOLT(M6) 11 | M6
31 | 26106-060122 SUEUXZE HEX BOLT (6-12) 4 | M6XP1.0X12




- 217 -

G01060

2500HL_EU_FL
(AC02165)

FIXED BRACKET, BONNE

Year/Month

2023-01-17




- 218 -

G01060 Year/Month
J500HL EU.FL FIXED BRACKET, BONNE
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 | TAOO068924E SIX =g ¢ =8t ASSY, HINGE FRAME 1
1 | TA00068924B SIX =g ¢ =8t ASSY, HINGE FRAME 1
1 [ TA00068924D SIX =g ¢ =8t ASSY, HINGE FRAME 1
1 [ TA00068924C SIX =g ¢ =8t ASSY, HINGE FRAME 1
2 | TA00068914C A Ty ot ASSY, STEP FRAME 1
2 | TA00068914B A T ot ASSY, STEP FRAME 1
3 |26106-080202 SZEMXEBE SQR FLANGE BOLT 4 [M8XP1.25X20
4 126013-100252 QIMZEFZIE E(+SW) | SCREW, CAPTIVE WASHER CAP 2 | M10X1.50X02
5 | FEB6050000A M CUSHION 2 |-




- 219 -

G01080

2500HL_EU_FL
(AC02165)

BRACKET, FRONT AXLE

Year/Month

2023-01-17




- 220 -

G01080 Year/Month
J500HL EU L BRACKET, FRONT AXLE
(AC02165) 2023-01-17
a¥| 2EHD =l +2| 4 B
(NO) (PART NO) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 | TA00053338D FRONT AXLE. BRACKET ASS'Y, 00-EC 1
1 | TAO0053338C FRONT AXEL BRACKET 1
1 | TAOO053338E FRONT AXLE. BRACKET ASS'Y, 00-EC 1
1 | TA00053341C ASS'Y, AXLE BRACKET 1
2 |TCD5320000C4 |HYMEZ WIRE HARNESS CLAMP D 11710
3 126013-100252 M= = E(+SW)  |SCREW, CAPTIVE WASHER CAP 16 | M10X1.50X02
4 |22217-140000 AZ Q| WASHER, SPRING (® 14) 4 |M14
5 126116-140402 S4E2E BOLT 4 | M14XP2.0X40
6 |26014-100162 QT E HEX BOLT W/WASHER 1 |M10X1.5X16
7 | CA18080000A4 Fac CLIPCDD-173219 1 | T1.2X155X19.




- 221 -

G04020

2500HL_EU_FL
(AC02165)

DASHBOARD

Year/Month

2023-01-17




- 222 -

G04020 Year/Month
2500HL_EU_FL DASHBOARD
(AC02165) 2023-01-17
=t FFH = g = g =g A H|
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 [TA00069332C CHA| 2 E SUB_USH SUB, DASH BOARD 1
1 | TA00069332B KW_CHA| 2 E SUB SUB, DASH BOARD 1
1 | TA000699408B CHA| 2 E SUB_USM SUB, DASH BOARD_USM 1
1 | TAOOO71848A CHA| 2 E SUB_EUM SUB, DASH BOARD_USM 1
1 | TA00072540A CHA| 2 E SUB_EUH SUB, DASH BOARD 1
2 126014-060202 M ZYSZEE(+SW,PW) BOLT(PW+SW) 4 | M6X1.0X20
3 | TAOO065398A == CLIP 1




- 223 -

G04060

2500HL_EU_FL
(AC02165)

SUB STEP

Year/Month

2023-01-17

10




- 224 -

G04060 Year/Month
2500HL_EU_FL SUB STEP
(AC02165) 2023-01-17
#=H HEE4Hs =3 = H| 20
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)
1 |TA00072260A AR EhRT ASSY, STEP 1
2 | TA00072271A AR 2L ASSY, STEP 1
3 | FEC0030000C AB(R) K| X|CH STEP SUPPORT, RH 1
4 | FEB6050000A M CUSHION 8
5 | FEB6060000B | BOLT 6
6 |26366-080002 |2 Nut, Hexa (®8) 2
7 | FECO100000E AH| Step Matte 1
7 | TA00053216A HE - MAT, RUBBER 1
8 | RRB9260000A4 o] STOPER, VERTICAL FEED CAM 2
9 126106-080182 SCREW,HEXFLANGEHEADCAP 3
10 | TAOO072376A STEP ASSY 1




- 225 -

G04070

2500HL_EU_FL
(AC02165)

DRIVER'S SEAT

Year/Month

2023-01-17

10




- 226 -

G04070 . Year/Month
2500HL EU_FL DRIVER'S SEAT
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) @) (SPEQC) (REMARK)
1 |TA00016942C ANEREE) SEAT(EU) 1 [NONE
2 | TA00017084C 9| XP\ HIO|sh=gt SEAT STAY (BOTTOM) ASS'Y 1 | NONE
3 | FEB7040000C A HAHO|(F) FENDER STAY(REAR) 1
4 | FEB7020000E 2 HAEO|(H) FENDER STAY(FRONT) 1
5 [TA00044029C O|Xt(sh 7 H SEAT COVER, LWR 1 137
6 |TA000533468 A R| 2efalz=gf SUPPORT 1
7 126013-100202 AMEEFZLEE(+SW) BOLT(+SW) 2 | M10X1.50X02
8 [TAO0051635A I22420) CAP , RUBBER 20 1
9 |26014-080252 M S ZHEE(+SW,PW) Bolt, Hexa (8-25) 2 | M08X1.25X02
10 [26013-080202 QAMERFZEE(+SW)  |Bolt, Hexa (8-20) 8 | M8XP1.25X20
11 {26347-080002 UYHE Unut 1 [M8XP1.25
12 | FEA4110000C =243 84 HOLDER, TOP LINK 1 |D5.0
13 |122157-100000 THetM WASHER, PLAIN (® 10) 2 |M10
14 |26013-080182 QIMZEFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 1 |M8XP1.25X18
15 | 26106-080162 Z WX S E8X16 SCREW,HEXFLANGEHEADCAP 1 | M8XP1.25X16




- 227 -

G04071

2500HL_EU_FL
(AC02165)

FLOOR SEAT

Year/Month

2023-01-17




- 228 -

G04071 Year/Month
2500HL_EU_FL FLOOR SEAT
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 | FEB8010000C O Xtsh7{ H COVER, SEAT UNDER 1 130T
1 | TA0O0050516B O|XH HH COVER, SEAT 1
1 | TA00044029C O|Xt(sh7HH SEAT COVER, LWR 1 |37




- 229 -

G04083M

2500HL_EU_FL
(AC02165)

LEVER GUIDE

Year/Month

2023-01-17




- 230 -

G04083M Year/Month
2500HL_EU_FL LEVER GUIDE
(AC02165) 2023-01-17
au| SEHD = = = T
(NO) (PART NO) (PART NAME) (PART NAME) @Qry) (SPEQ) (REMARK)
1 | FEB4010000B e 70| E(=h ASS'Y GUIDE, LEVER LH 1
5 | FEB4050000B e 7H0|=(2) ASS'Y GUIDE, LEVER RH 1
9 [TA00016323A Sty A& =0 HOLDER, HYD LEVER 1 13.2T
10 | FEB4100000A Sy H Asstd=H HOLDER HYD.LEVERUP 1 1327
11 | CE68060000A4 | &=ZH0| R XHE E6X15 HANDLEBOLT6*15 2
12 [22157-060000 HetA(CHA) WASHER, PLAIN (® 06) 2 (23T
13 | 26366-060002 FLEUXHE Nut, Hexa (®6) 8 |M6XP1.0
14 | TAOOO01332A SIMEEE M6 INSERT BOLT(M6) 8 |M6




- 231 -

G04090

2500HL_EU_FL
(AC02165)

FENDER

Year/Month

2023-01-17




- 232 -

G04090 FENDER Year/Month
2500HL_EU_FL
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qry) (SPEQ) (REMARK)
1 [TA00072276A AH=h = FENDER ASSY(LH) 1
2 | TA00072277A AHR)E FENDER ASSY(RH) 1
4 |26014-080202 QI E 0| & E(PW+SW) BOLT, HEX. 8-20 4 | M8XP1.25X20
5 [FEB6050000A 4 CUSHION 4 |-
6 |FEB6060000B AHIFEEE BOLT 4
7 | FEB6070000A BxR&FO0| 2% HANDRAIL 2
8 [22127-080000 E2teletq8 WASHER, PLAIN (D80) 4 |M8
9 122217-080000 AIZEIQIMS WASHER, SPRING (® 08) 4 M8
10 |26716-080002 FLUHE NUT,HEX (D8) 4 [M8xP1.25
11 | TB40280000A4 JZMHES GROMET 8 4
12 | TTD6650000A4 207410 RUBBER 2




- 233 -

G04093

2500HL_EU_FL
(AC02165)

FENDER STAY

Year/Month

2023-01-17




- 234 -

G04093 Year/Month
2500HL EU_FL FENDER STAY
(AC02165) 2023-01-17
= HEEHT =93 =3 =g 4 H| 20
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
2 | FEB7020000D S CAH|O|(T) STAY, FENDER 1
2 | TA00039653A SIC{AH|O|(T) STAY(F) 1
3 |26013-080182 QMZTEUFZEE(+SW) | SCREW,CAPTIVEWASHERCAP 1 |M8XP1.25X18
4 | FEB7040000B AHAHO|(F) STAY, FENDER 1
4 | FEB7040000C S AHO|(F) FENDER STAY(REAR) 1
5 126013-100202 IMEEFZLEE(+SW) BOLT(+SW) 2 |M10X1.50X02




- 235 -

G04120-A Year/Month
2500HL_EU_FL ROPS
(AC02165) 2023-01-17
21
14 16
1
20 18 17
11
19
15
13 9
7
10
8
5




- 236 -

G04120-A Year/Month
2500HL_EU_FL ROPS
(AC02165) 2023-01-17
28| BHEUHD Z 9 E g + H| 21
(NO) (PART NO) ART NAME) (PART NAME) (SPEC) (REMARK)
1 |TAO0061775A f AZXTH2610) FRAME
2 [FEC1020000C o =3t FRAME, LOWER LH -
3 |FEC1030000C ol x5t FRAME, LOWER RH 1 |-
4 [26013-120352 SZHEE(+SW) | SCREW,CAPTIVEWASHERCAP 12 [M12XP1.75X0
5 [FEB6060000A =E BOLT 4
6 | FEB6050000A CUSHION 4 |-
7 | FEC1220000A COVER, ROPS 2
8 |26716-140002 NUT 4 [M14X2.0
9 |22217-140000 AT EItM 14 WASHER, SPRING (® 14) 4 |M14
10 [22127-140000 Z21212tM14 WASHER, PLAIN (@ 14) 4 |M14
11 [26116-140902 FU=E HEX BOLT 4
12 |26116-080252 = ET7T(8X25) BOLT7T(8X25) 2 | M8X1.25X25
13 | 26757-080002 FLAIEHE NUT, ADJUSTING SCREW 2 | M8X1.25
14 |26116-181002 =E BOLT 2
15 | NTF8400000A3 ROPSPIN 2
16 | TTE7010000A4 AT SNAPPIN 2
17 [22217-180000 ATEQIM WASHER, SPRING (® 18) 2 |M18
18 [26347-180002 SZUHE NUT 2 |M18X2.5
19 | TAOO016844E == (xh MIDDLE FRAME L 1 |-
20 [ TA00016845D =7tz 4 (R) MIDDLE FRAME R 1 |-
21 | TAOOO60593A 2| Z = E{(90X115) REFLECTOR 2




- 237 -

G05020 Year/Month
2500HL_EU_FL TOP LINK
(AC02165) 2023-01-17
15
11

12




- 238 -

G05020 Year/Month
2500HL_EU_FL TOP LINK
(AC02165) 2023-01-17
s SEHS z g z g e |2
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 | FEA4010000A E233lX| BRACKET, TOP LINK LH 1
3 126013-120302 AMEESZIEE(+SW) [ HEX BOLT W/WASHER 4 |M12XP1.75X3
4 | FEA4040000E =383 =3 TOP LINK ASS'Y 1
5 |TTE6130000E4 SEo PIN 1 |D19H10
6 (TJ30110000D4 SR el RINGPINASS'Y 2
11 | FEA4110000C =83 24 HOLDER, TOP LINK 1 |D5.0
12 |122157-100000 TN WASHER, PLAIN (® 10) 2 |M10
15 126347-080002 UHE Unut 1 | M8XP1.25




- 239 -

G05030 Year/Month
2500HL_EU_FL LOWER LINK
(AC02165) 2023-01-17
2
4 3
8
12

10




- 240 -

26013-120302

N
-

o

HEX BOLT W/WASHER

M12XP1.75X3

26013-100802

pake
B
oM: o
Hoi Hot[H:|H
Nty
I;JHI l

o

HEX BOLT W/WASHER

G05030 Year/Month
2500HL_EU_FL LOWER LINK
(AC02165) 2023-01-17
= HEEHT =9 = H| 21
(NO)[  (PART NO) (PART NAME) (REMARK)
1 | FEA3010000C st PIN, LOWER LINK 1
2 |26156-100404 |SZ= BOLT 1
3 |26716-100002 72t Nut, Hexa (®10) 1
4 122217-100000 A= WASHER, SPRING (& 10) 1
5 | FEA3050000E stEElg Xt COMP. LINK, LOWER 2
5 | FEA3050000D stEElg ot COMP. LINK, LOWER 2
6 |TB44030000C4 g+ RING PIN ASS'Y 2
7 |TA00019170B HASEH = SPACER ASSY 1
7 | TA00019170C UHAE=Eh = SPACER ASS'Y (L) 1
8 [TA00019171C HAER) = SPACER ASS'Y (R) 1
8 |TA00019171B HAER) 2 SPACER ASSY (R) 1
9 |126014-120302 tMEOZE BOLT 6 | M12X1.75X30
10 |FEA7010000D k=2- 1ol PN RST] REAR HITCH FRAME 1
10 | FEA7010000C S| K=y« HITCH FRAME(REAR) 1
11 M = 4
12 2




- 241 -

G05050 Year/Month
2500HL_EU_FL LIFT LINK
(AC02165) 2023-01-17
1
11
9
8 10
7
11

10




- 242 -

G05050

Year/Month

2500HL_EU_FL LIFT LINK

(AC02165) 2023-01-17

HEHS =z 49 = 4 H| 31
(PART NO) (PART NAME) Qrv) (SPEC) (REMARK)

FEA2010000C g ZE ASS'Y ROD, LIFT RH 1
FEA2070000C 2ZE ROD, LIFT LH 1
TZE7300000B4 2[ZE LIFT YOKE PIN 2
TTE7010000C4 AtHH SNAP PIN 2 |D3.2
22486-120350 ! PIN, HEAD (12-35) 2 |D12X35
22417-250280 Shl( PIN, COTTER (2-28) 2 |D2.5X28




- 243 -

G05054-A Year/Month
2500HL EU_FL CHECK CHAIN
(AC02165) 2023-01-17
2
3




- 244 -

G05054-A Year/Month
2500HL EU_FL CHECK CHAIN
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 126716-160002 SZ4HE NUT 2 |M16XP2.0
2 |22217-160000 ATEQLM WASHER, SPRING (® 16) 2 |M16
3 [22157-160000 THIM WASHER, PLAIN (0 16) 2
4 | FEA5010000E M= HQl Sub =% CHECK CHANI SUB ASS'Y 2 |NONE




- 245 -

G05070 S
2500HL_EU_FL DRAW BAR
(AC02165) 2023-01-17
2




- 246 -

G05070 Year/Month
2500HL_EU_FL DRAW BAR
(AC02165) 2023-01-17
= HEHS Z =49 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (REMARK)
1 | TA00016448D =Rl g DRAWBAR A'SSY
2 |FEA6020000B S| x| PIN, HITCH
TB46070000C4 A2 RING




- 247 -

G05090

2500HL_EU_FL
(AC02165)

PTO COVER

Year/Month

2023-01-17




- 248 -

G05090 Year/Month
2500HL_EU_FL PTO COVER
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 | FEA8010000D PTO 7t PTO COVER 11723
1 | FEA8010000C PTO HH KIT COVER, PTO (A) 1723
4 126013-080202 AMETEFZLEE(+SW) Bolt, Hexa (8-20) 4 | M8XP1.25X20




- 249 -

HO01030

2500HL_EU_FL
(AC02165)

BATTERY

Year/Month

2023-01-17




- 250 -

HO1030 Year/Month
2500HL_EU_FL BATTERY
(AC02165) 2023-01-17
sl EBEHs = E 3 e 4|2
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 [TA00069142C HiE{2| =23l BRACKER, BATTERY 1
1 [ TA00069142B HiE{2| =23l BRACKER, BATTERY 1
2 [26106-060162 FLUEUX| EE HEXFLANGEBOLT 2 |M6XP1.0X16
3 [TCD5320000C4 HiMdSHTD WIRE HARNESS CLAMP D 11710




- 251 -

H02010

2500HL_EU_FL
(AC02165)

HEADLIGHT

Year/Month

2023-01-17

ro




- 252 -

HO02010 Year/Month
2500HL_EU_FL HEADLIGHT
(AC02165) 2023-01-17
o REHS 49 49 g 74 H| 21
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
TA00069324A SEH=, LH LAMP, LH 1
TA00069325A S E#=, RH LAMP, RH 1
26106-060162 |LEUX EE HEXFLANGEBOLT 2 | M6XP1.0X16
26106-060202 FLUEUX|ZE(6%20) HEXFLANGEBOLT 2 | M6X1.0X20
26367-060002 EHXHE Nut, Hexa (®6) 2 |M6XP1.0




- 253 -

H02022 Year/Month
2500HL EU FL COMBINATION LAMP/RR
(AC02165) 2023-01-17
2




- 254 -

H02022 C Year/Month
2500HL EULFL OMBINATION LAMP/RR
(AC02165) 2023-01-17
28| BHEUHD g g 74 H| 21
(NO) (PART NO) (PART NAME) @Qry) (SPEQ) (REMARK)
1 |TAOO017211A LAMP ASSY(LH), REAR 1
2 | TAO0017212A TAIL LAMP ASSY(RH) - EU TYPE
TTD7090000C4 L} A ;:EROESV?I RECESSED HEAD TAPPING 8 |M5x16




- 255 -

H02050

2500HL_EU_FL
(AC02165)

TURN INDICATOR

Year/Month

2023-01-17




- 256 -

H02050

Year/Month
2500HL EU FL TURN INDICATOR
(AC02165) 2023-01-17
fEHz = =g 4 H|D
(PART NO) (PART NAME) @m (SPEC) (REMARK)

HAO00001756A

LAMP ASSY, DIRECTIONAL




- 257 -

HO03040

2500HL_EU_FL
(AC02165)

MAIN HARNESS

Year/Month

2023-01-17




- 258 -

H03040 Year/Month
J500HL EU.FL MAIN HARNESS
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) @Qrty) (SPEQ) (REMARK)
1 |HA00002131A ASHfM (2 0] 7| A A SMALL HARNESS 10FL 1
1 |HA00002049B AHHIM 10FL(20]_RH) SMALL HARNESS 10FL 1
1 | HAO0002049A AHHIM 10FL(2O]_RH) SMALL HARNESS 10FL 1
1 |HAO0002151A AU M (EE R SMALL HARNESS(EU_R) 1
2 | HA00002051C AQ|X| ¢ ZH| M (10FL_RH) SWITCH HARNESS(10FL_RH) 1




- 259 -

HO04051

2500HL_EU_FL
(AC02165)

SWITCH/DASHBOARD

Year/Month

2023-01-17




- 260 -

HO04051 Year/Month
2500HL EU_FL SWITCH/DASHBOARD
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qrv) (SPEC) (REMARK)
1 |HAO0001412A A7 Zeh METER ASSY 1
2 |HAO00000793A SH|Y O] A X|(F2h SWITCH, COMBINATION 1
3 |HA00001310A Hl & S22X| HAZARD S/W 1
4 | TA000473208B A QK| CAP, SWITCH 1
4 |HAOO0001311A AZEXAQK] CRUISE S/W 1
5 |HAO0002081A 7| 22|K Z=THN) KEY SWITCH (N) 1
6 |22867-400120 Ef & LEAR4X12 TAPPING SCREW 4X12 8 [Mm4ax12




- 261 -

H04054

2500HL_EU_FL
(AC02165)

SWITCH/BRAKE

Year/Month

2023-01-17




- 262 -

H04054 Year/Month
2500HL EU_FL SWITCH/BRAKE
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO)|  (PART NO) (PART NAME) (PART NAME) Q) (SPEC) (REMARK)
1 |TA00016905C Hajo|3 AKX 22 BRAKE SWITCH BRAKET 1 [T3.0%x32
2 |TZC5110000A3 |AEHIEAQX] STOPLAMPSWITCH 1
26366-080002 FLEUXHE Nut, Hexa (P8) 2 | M8XP1.25




- 263 -

H04060M Year/Month
2500HL EU FL ELETRIC APPARATUS
(AC02165) 2023-01-17
1
1211 6
9

10




- 264 -

H04060M Year/Month
2500HL EU_FL ELETRIC APPARATUS
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) @QTty) (SPEQ) (REMARK)
1 | TZC5140000A3 OFH AL K| SAFETY S/W, START 2
2 [HAO0000012A Ol A QK| SWITCH,SAFETY 1
3 [23414-140000 ofZ14 PACKING14 1 |M14
5 | HA00000821A Zeo| RFLUE FLASHER RELAY 1
6 [HAO00001727A HEERLIERQY) CONTROL UNIT 1
7 126014-060202 AMEYSZEE(+SW,PW) BOLT(PW+SW) 2 | M6X1.0X20
8 [RN66310000A3 dEHH BUZZER 1
9 [FTC5130000A3 28 0|(5P) RELAY(5P) 3
10 |26023-050162 Qb M Z= 2 L H| T2 LEAN(+ SW,+PW) Screw (5-16) 1 | M5XP0.8X12
11 | FTB9160000A3 =222y 0] GLOW RELAY (12V-70A) )
12 [26022-060122 HH| 22 LEAHS2FA]) SCREW BOLT W/WASHER 2 [M6Xx1.0X12




- 265 -

< N~
c A\
) =
P <
=1 3
o | ©
> (q\]
T
I
O
=

101010
2500HL_EU_FL

(AC02165)




- 266 -

101010 Year/Month
2500HL_EU_FL WEIGHT
(AC02165) 2023-01-17
=¢|  HEHS =3 =3 =g T4 H| 3
(NO) (PART NO) (PART NAME) (PART NAME) QTty) (SPEQ) (REMARK)
1 122137-160000 (1IN WASHER, PLAIN (0 16) 2 |M16
2 |22217-160000 AT EIOtM WASHER, SPRING (® 16) 4 |M16
3 [26013-120352 QIMZEZZEE(+SW) | SCREW,CAPTIVEWASHERCAP 6 | M12XP1.75X0
4 126716-120002 295ALLSZIHE HEXA NUT295 6 |M12X1.75
5 126716-160002 |FZHE NUT 4 |M16XP2.0
6 |TTG0010000D THEQO|E WEIGHT 5
7 |TAO0O016911A oI EDFE BAR WEIGHT 2
8 | TA00016906A THES| K| = FRONT HITCH ASS'Y 1




- 267 -

102010 Year/Month
2500HL_EU_FL TOOL BOX
(AC02165) 2023-01-17
1




- 268 -

26106-100202

HEX BOLT, (10-20)

M10XP1.5X20

102010 Year/Month
2500HL_EU_FL TOOL BOX

(AC02165) 2023-01-17

El HEHS =3 &= 4 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) (SPEQ) (REMARK)
TA00070333B ST TOOL BOX 1
TA00070333A ST TOOL BOX 1
TA00070543A STE ASS'Y, TOOLBOX BRACKET 1
TA00070543B STE ASS'Y, TOOLBOX BRACKET 1
26106-060162 S4E HEXFLANGEBOLT 4 | M6XP1.0X16
SUE 2




- 269 -

103020 Year/Month
2500HL_EU_FL LABEL
(AC02165) 2023-01-17
1 241 2-2 23
2-4 2-5 2-6
3 5 7 a
5
A
10 » i
12 - 15
4
16 17 18 20
22 2 24 2 & 3
3
25 .
29

30




- 270 -

103020 Year/Month
2500HL_EU_FL LABEL
(AC02165) 2023-01-17
| REEHD 49 49 g 74 H| 21
(NO) (PART NO) (PART NAME) (PART NAME) Qr) (SPEC) (REMARK)
1 | TAOO058240A GRASPING AREA Yt GRASPING AREA NAME PLATE 1
2-1 [ TAO0072560A 24 EYE2200) DECAL_2200 2
2-2 | FED2020000A 2UHE BT - 2400 NAME PLATE(2400) 2
2-3 | TAO0017463A 24 EYT - 2400H NAME PLATE(2400H) 2 |-
2-4 [ TAO0072561A 24 EYEH2500) DECAL_2500 2
2-5 | TA00072760A 24 EYE2500L) NAME PLATE, 2500L 2
2-6 [ TAO0072572A 24 E HE(2500H) DECAL_2500H 2
2-7 [ TAO0072536A 24 EHE2500L) DECAL 2
3 | TA00040423A PTOH It NAME PLATE, PTO 1
4 | TAOO015596A PTOZA D Hut PTO WARNING PLATE 1
5 | TA00Q72223A ROPSE A H Tt (n) NAME PLATE, ROPS 1
7 | TA00042169A SCVEH& HEH2PORT) NAME PLATE, SCV 1
8 [TA00036924A 210 Huot WARNING NAMEPLAET 1
9 |NTE5210000A4 ZOFE ) 1 [0.05T
10 | NTE5150000D4 | A HIHQIHHE) NAMEPLATE, SEAT BELT 1 |NONE
11 | TAO0053623A dg|AFEH GREASE PLATE 1
12 | TZE4190000A4 =8 Fo|HTt LABEL FUELCAUTION 1
13 | TAOO015725A Pl EX|A|HE DRAFT CONTROL LABEL 1
14 [ TA00072225A CEZHt Hot NAME PLATE, DRAWBAR 1
15 | TA0O0O072205A 2 U4l E ZEHTYM,60) NAME PLATE_TYM 1
16 | TZE4100000C4 Hyjo| AL Eyot NAMEPLATE, BRAKE PEDAL 1 | NONE
17 | TAO0040422A B2 mo) NAME PLATE, SUB SHIFT 1
18 | NTE504E000A4 INEST R NAME PLATE, STARTING 1 [0.05T
20 |TZE5160000C3 | QHHF=o| it NAMEPLATE CAUTION-SAFETY 1 |NONE
22 | TZE5180000C4 ™K Fo| ot NAME PLATE, REVOLUTION 1 | NONE
23 | TZE5130000C4 Fo|ym NAME PLATE, CAUTION 1 | NONE
24 |TZE5770000B3 || HEh(H|E MARKWARNING 1 |NONE
25 | TA00072222A HAHINEC) NAME PLATE, MODEL 1
26 |TZE4130000B4 XS Hot LABEL, DIFFERENTIAL 1 | NONE
27 | NTE502E000A4 A= S(FRONT)H 1 [0.05T
28 | TAO0O040603A XS HIH D) NAMEPLATE, CLUTCH 1
29 |TZE4330000B4 | 7|0|A Qx| H=t MARK, MAIN SWITCH 1 | NONE
30 | TZE5140000C3 SIXIA| Z D H T NAMEPLATE, DOWN LOAD 1 [NONE
31 | HA00002055A HRAKIEE A QK| Hm} CUTOFF POWER TABLE 1
32 | TZE4150000A4 FAtEY ol ndHEt LABEL, PAKING BRAKE 1 10.05TX25X56
33-1 | TAOOO72537A ROPSE A & TH(25001) DECAL 2
33-2 | TAO0060928B ROPSHAIHIN2610) ROPS NAME PLATE(2510L) 2
33-3 [ TAOOO72559A ROPSEHAIHEH(10) DECAL_ROPS 2
34 | TZE5110000C4 AEHE Qe HEt MANE PLATE, START 1 [NONE
35 |NTE5220000C4 |9 HEt NAMEPLATE DANGER 1 10.05T
36 | TZE5050000B4 HETSHH LABEL FRONTDRIVE 1 |NONE
37 | TZE5170000C3 ROPSZA 1 Hm NAMEPLATE, ROPS CAUTION 1 | NONE
37 |TZE51700008B3 ROPSH ot NAME PLATE, ROPS CAUTION 1 10.05T




